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SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
§2.1046) RF Output Power - Report Only -
3.1 Equivalent Isotropic Radiated
§25.204(a) 40dBW(max) PASS -
Power
within 0.001 percent of the
3.2 82.105, Frequency Stability PASS -
§25.202(d) reference frequency.
3.3 §2.1049 Occupied Bandwidth - PASS -
2.1051, .
3.4 8 Conducted Emissions Mask §25.202(H)(1)(2) PASS
§25.202(f)(1)(2)
21051 Conducted Spurious
35 §2.1051, §25.202(f)(3) PASS -
§25.202(f)(3) Emission
Under limit
§2.1053, Field Strength of Spurious
3.6 §25.202(f)(3) PASS 36.87 dB at
§25.202(f)(3) Radiation
3255.00 MHz
Additional Limits on
3.7 §25.216(c)(e)(h)(i) | Emissions from Mobile Earth §25.216(c)(e)(h)(i) PASS -
Station

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation limits or
in accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the risks of
non-compliance that may potentially occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are declared
by the manufacturer who shall take full responsibility for the authenticity.
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1 General Description
1.1 Applicant

Google LLC
1600 Amphitheatre Parkway, Mountain View, CA, 94043 USA

1.2 Product Feature of Equipment Under Test

Product Feature
Equipment Wireless Device
Model Name G1KAW
FCCID A4ARG1KAW
IMEI Code Con_du_cted: 350340650027283/350340650027069
Radiation: 350340650071554

1.3 Product Specification of Equipment Under Test

Standards-related Product Specification

Band 23 : 2000 MHz ~ 2020 MHz

Tx Frequency Band 255 : 1626.6 MHz ~ 1660 MHz

Band 23 : 2180 MHz ~ 2200 MHz

Rx Frequency Band 255 : 1525.1 MHz ~1558.5 MHz

Sub-carrier Spacing 3.75kHz, 15kHz

Bandwidth 230kHz

Band 23 : 23.44 dBm

Maximum Output Power to Antenna Band 255 : 23.27 dBm

Antenna Type PIFA Antenna

Band 23 : -7.2 dBi

Antenna Gain Band 255 : -8.1 dBi

Type of Modulation BPSK / QPSK

1.4 Modification of EUT

No modifications are made to the EUT during all test items.
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1.5 Maximum EIRP and Emission Designator

Band 23 BPSK/QPSK
Frequency Range Maximum Emission Designator
e (K (MH2) EIRP(W) (99%0BW)
3.75 2000.1 ~ 2019.9 0.0419 -
15 2000.1 ~ 2019.9 0.0421 185KG7D
Band 255 BPSK/QPSK
Frequency Range Maximum Emission Designator
e (K (MH2) EIRP(W) (99%0BW)
3.75 1626.7 ~ 1659.9 0.0328 -
15 1626.7 ~ 1659.9 0.0329 185KG7D

Note: All modulations have been tested, and only the worst test results are shown in the report.

1.6 Testing Location

Sporton International Inc. (Kunshan) is accredited to ISO/IEC 17025:2017 by American Association for

Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International Inc. (Kunshan)

No. 1098, Pengxi North Road, Kunshan Economic Development Zone
Test Site Location Jiangsu Province 215300 People’s Republic of China
TEL : +86-512-57900158

. . i FCC Test Firm
Sporton Site No. FCC Designation No. ) _
Test Site No. Registration No.
03CHO04-KS
THO1-KS

CN1257 314309

1.7 Test Software

ltem Site Manufacture Name Version

FCC LTE_Ver2.0

1. THO1-KS SPORTON Auto_china_210503 2.0

2. 03CHO04-KS AUDIX E3 210616
Sporton International Inc. (Kunshan) Page Number 1 6 of 23
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1.8 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

4 FCC 47 CFR Part 25

¢ ANSI C63.26-2015

¢ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

¢ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

¢ FCC KDB 414788 D01 Radiated Test Site v01r01

Remark: All test items were verified and recorded according to the standards and without any deviation

during the test.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas License Digital Systems v03r01 with maximum output power.
Radiated measurements are performed by rotating the EUT in three different orthogonal test planes to

find the maximum emission. (X/Z-Plane)

2.2 Connection Diagram of Test System

Power EUT

Source

This example is connection diagram of EUT test configurations.

For detail, please refer to test mode configuration and setup photographs for each test item.

2.3 Support Unit used in test configuration and system

Item |[Equipment Trade Name |Model Name[FCC ID Data Cable Power Cord

Unshielded, 1.8 m

1. |DC Power Supply |GW GPS-3030D |[N/A N/A

2.4 EUT Operation Test Setup

For all test items, an engineering test program was provided and enabled to make EUT continuous
transmit.

Sporton International Inc. (Kunshan) Page Number : 8 0of 23
TEL : +86-512-57900158 Issued Date : Apr. 16, 2025
FCC ID : AARG1KAW Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.0



=aonas. FCC Radio Test Report Report No. : FG512402

2.5 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss between EUT
conducted output port and spectrum analyzer. With the offset compensation, the spectrum analyzer

reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss.
Offset = RF cable loss.

Following shows an offset computation example with cable loss 5.8dB.

Offset(dB) = RF cable loss(dB).
= 5.8 (dB)

2.6 Frequency List of Low/Middle/High Channels

Band 23 Channel and Frequency List
SCS [kHZz] Channel/Frequency(MHz) Lowest Middle Highest
3.75/15 Frequency 2000.1 2010 2019.9
Band 255 Channel and Frequency List
SCS [kHz] Channel/Frequency(MHz) Lowest Middle Highest
3.75/15 Frequency 1626.7 1643.5 1659.9
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3 Test Result
3.1 RF Output Power and EIRP

3.1.1 Description of the Conducted Output Power and EIRP Measurement

FCC Part 25.204 (a)
In bands shared coequally with terrestrial radio communication services, the equivalent isotropically radiated
power transmitted in any direction towards the horizon by an earth station, other than an ESV, operating in
frequency bands between 1 and 15 GHz, shall not exceed the following limits except as provided for in
paragraph (c) of this section:
® +40dBW in any 4 kHz band for 6 <0°
® +40+ 36 dBW in any 4 kHz band for 0° <8 <5°
Where 6 is the angle of elevation of the horizon viewed from the center of radiation of the antenna of the
earth station and measured in degrees as positive above the horizontal plane and negative below it.
According to KDB 412172 D01 Power Approach,
EIRP = PT + GT - LC, ERP = EIRP -2.15, where
PT = transmitter output power in dBm
GT = gain of the transmitting antenna in dBi

LC = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.1.2 Test Procedures

The output power is measured by using power meter and FTM (Factory Test Mode) when the transmitter is

operating at the manufacturer’s rated power and modulated with signals. The maximum antenna gain of EUT
for the test range will then be added to the measured conducted power to calculate the EIRP. Since the power
meter can only measure the overall power, the measured result will be worse than the one measured in 4 kHz

RBW. The test result will be compared to the most restricted limit: +40 dBW.

3.1.3 Test Results

Please refer to Appendix A.
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3.2 Frequency Stability

3.2.1 Description of the Frequency Stability Measurement

FCC Part 25.202 (d) Frequency tolerance, Earth stations.

The carrier frequency of each earth station transmitter authorized in these services shall be

maintained within 0.001 percent of the reference frequency.

3.2.2 Test Procedures for Temperature Variation

The testing follows ANSI C63.26 section 5.6.4

The EUT was set up in the thermal chamber and connected with the spectrum analyzer.
With power OFF, the temperature was decreased to -30°C and the EUT was stabilized
before testing. Power was applied and the maximum change in frequency was recorded
within one minute.

With power OFF, the temperature was raised in 10°C steps up to 50°C. The EUT was
stabilized at each step for at least half an hour. Power was applied and the maximum
frequency change was recorded within one minute.

3.2.3 Test Procedures for Voltage Variation

1.

The testing follows ANSI C63.26 section 5.6.5

The EUT was placed in a temperature chamber at 20£5° C and connected with the
spectrum analyzer.

The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
for other than hand carried battery equipment.

The power supply voltage to the EUT was varied from the lowermost voltage to the
uppermost voltage. The range is specified by manufacturer.

The variation in frequency was measured for the worst case.

3.2.4 Test Setup

= |

Spectrum Analyzer
Thermal Chamb e
3.2.5 Test Results
Please refer to Appendix A.
Sporton International Inc. (Kunshan) Page Number 1 11 of 23
TEL : +86-512-57900158 Issued Date : Apr. 16, 2025

FCC ID : AARG1KAW

Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 1.0



=aonas. FCC Radio Test Report Report No. : FG512402

3.3 Occupied Bandwidth

3.3.1 Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

3.3.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3 Test Procedures

1. The testing follows ANSI C63.26 Section 5.4

2. The EUT was connected to spectrum analyzer.

The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.

3.3.4 Test Setup

Spectrum Analyzer

EUT
3.3.5 Test Result
Please refer to Appendix A.
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3.4 Conducted Emissions Mask

3.4.1 Description of Conducted Emissions Mask Measurement

FCC Part 25.202(f) Emissions Limitations

The mean power of the emissions shall be attenuated below the mean output power of the transmitter
in accordance with the following schedule:

(1) In any 4 kHz band, the center frequency of which is removed from the assigned frequency by
more than 50% up to and including 100% of the authorized bandwidth: 25 decibels;

(2) In any 4 kHz band, the center frequency of which is removed from the assigned frequency by
more than 100% up to and including 250% of the authorized bandwidth: 35 decibels;

3.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.4.3 Test Procedures

1. The testing follows ANSI C63.26 section 5.7
2. The EUT was connected to the spectrum analyzer.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.
4. The highest RF power within the transmitting frequency was measured.
Make the measurement with the spectrum analyzer's RBW = 3kHz, VBW = 10kHz, and add
a correction factor of 10log*(4kHz/3kHz) = 1.25dB to meet the 4kHz integration requirement,
taking the record of the worst unwanted emission.
6. |If the test result in Step 5 exceed the limit, the following procedure will be used:
6.1. Make the measurement with the spectrum analyzer's RBW = 1kHz, VBW = 3kHz.
6.2. Record all measured worst frequencies.
6.3. Use the Channel Power Function of the Spectrum Analyzer.
6.4. Measure the power in 1kHz bandwidth center the worst frequencies, add a correction
factor of 10log*(4kHz/1kHz) to meet the 4kHz integration requirement.
7. The limit line is derived from FCC 25.202 (f) below the transmitter power P(Watts)
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3.4.4 Test Setup

Spectrum Analyzer

EUT
3.45 Test Result
Please refer to Appendix A.
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3.5 Conducted Spurious Emission

3.5.1 Description of Conducted Spurious Emission Measurement

FCC Part 25.202(f) Emissions Limitations

The mean power of the emissions shall be attenuated below the mean output power of the transmitter
in accordance with the following schedule:

(3) In any 4 kHz band, the center frequency of which is removed from the assigned frequency by
more than 250% of the authorized bandwidth: an amount equal to 43 decibels plus 10 times

Logarithm (to the base 10) of the transmitter power in watts.

3.5.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3 Test Procedures

1. The testing follows ANSI C63.26 section 5.7

2. The EUT was connected to the spectrum analyzer.

3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.

4. The highest RF power within the transmitting frequency was measured.
Peak detector is used instead of RMS detector since the measured result of Peak detector is
worse than the RMS one. If the test result of Peak detector exceed the limit, RMS detector
will then be used.

6. Make the measurement with the spectrum analyzer's RBW = 100kHz, VBW = 300kHz,
taking the record of the worst unwanted emission.

7. The conducted spurious emission for the whole frequency range was taken.

8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

9. The limit line is derived from FCC 25.202 (f) below the transmitter power P(Watts)
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3.5.4 Test Setup

Spectrum Analyzer

EUT
3.5.5 Test Result
Please refer to Appendix A.
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3.6 Field Strength of Spurious Radiation

3.6.1 Description of Radiated Spurious Emission

3.6.2

FCC Part 25.202(f) Emissions Limitations

The mean power of the emissions shall be attenuated below the mean output power of the transmitter
in accordance with the following schedule:

(3) In any 4 kHz band, the center frequency of which is removed from the assigned frequency by
more than 250% of the authorized bandwidth: an amount equal to 43 decibels plus 10 times

Logarithm (to the base 10) of the transmitter power in watts

Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3 Test Procedures

The testing follows ANSI C63.26 Section 5.5

The EUT was placed on a rotatable table with:

® 0.8 meter above ground for emissions under 1 GHz

® 1.5 meter above ground for emissions above 1 GHz

The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

The table was rotated 360 degrees to determine the position of the highest spurious emission.
The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

Peak detector is used instead of RMS detector since the measured result of Peak detector is
worse than the RMS one. If the test result of Peak detector exceed the limit, RMS detector will
then be used.

Make the measurement with the spectrum analyzer's RBW = 100kHz, VBW = 300kHz, taking
the record of maximum spurious emission.

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
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3.6.4 Test Setup

For radiated emissions below 30MHz

Metal Full Soldered Ground Plane

Spectrum Analyzer ! Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

I
P Im
1
1
Metal Full Soldered Ground Plane
oc
L__| L__|
Spectrum Analyzer ! Receiver
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For radiated emissions above 1GHz

RX Antenna

Metal Full Soldered Ground Plane

=

Spectrum Analyzer / Receiver

3.6.5 Test Results

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line was not reported.

Please refer to Appendix B.
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3.7 Additional Limits on Emissions from Mobile Earth Station

3.7.1

Additional Limits on emissions from mobile earth stations for protection of aeronautical
radionavigation-satellite service and Special requirements for ancillary terrestrial components
operating in the 1626.5-1660.5 MHz and 2000-2020 MHz bands.

Description of Additional Limits on Emissions from Mobile Earth Station

FCC Part 25.216 Emissions Limitations:

(c) The e.i.r.p. density of emissions from mobile earth stations placed in service after July 21, 2002
with assigned uplink frequencies between 1610 MHz and 1660.5 MHz shall not exceed -70
dBW/MHz, averaged over any 2 millisecond active transmission interval, in the band 1559-1605 MHz.
The e.i.r.p. of discrete emissions of less than 700 Hz bandwidth from such stations shall not exceed

—80 dBW, averaged over any 2 millisecond active transmission interval, in the 1559-1605 MHz band.

(e) The e.i.r.p density of emissions from mobile earth stations with assigned uplink frequencies
between 1990 MHz and 2025 MHz shall not exceed —70 dBW/MHz, averaged over any 2 millisecond
active transmission interval, in frequencies between 1559 MHz and 1610 MHz. The e.i.r.p. of discrete
emissions of less than 700 Hz bandwidth from such stations between 1559 MHz and 1605 MHz shall
not exceed —80 dBW, averaged over any 2 millisecond active transmission interval. The e.i.r.p. of
discrete emissions of less than 700 Hz bandwidth from such stations between 1605 MHz and 1610
MHz manufactured more than six months after Federal Register publication of the rule changes
adopted in FCC 03-283 shall not exceed -80 dBW, averaged over any 2 millisecond active

transmission interval.

(h) Mobile earth stations manufactured more than six months after Federal Register publication of the
rule changes adopted in FCC 03-283 with assigned uplink frequencies in the 1626.5-1660.5 MHz
band shall suppress the power density of emissions in the 1605-1610 MHz band-segment to an
extent determined by linear interpolation from =70 dBW/MHz at 1605 MHz to —46 dBW/MHz at 1610
MHz, averaged over any 2 millisecond active transmission interval. The e.i.r.p of discrete emissions of
less than 700 Hz bandwidth from such stations shall not exceed a level determined by linear
interpolation from —80 dBW at 1605 MHz to =56 dBW at 1610 MHz, averaged over any 2 millisecond

active transmission interval.
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() The e.i.r.p density of carrier-off state emissions from mobile earth stations manufactured more than
six months after Federal Register publication of the rule changes adopted in FCC 03-283 with
assigned uplink frequencies between 1 and 3 GHz shall not exceed —80 dBW/MHz in the 1559-1610

MHz band averaged over any two millisecond interval.

() A Root-Mean-Square detector shall be used for all power density measurements.

3.7.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.7.3 Test Procedures

1. The testing follows ANSI C63.26 section 5.7

2. The EUT was connected to the spectrum analyzer.

3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.

4. The highest RF power within the transmitting frequency was measured.
Use the spectrum analyzer with RBW = 1kHz for discrete emissions and RBW = 1MHz for
broadband emissions, and set VBW to 3 times the RBW. Record the maximum spurious

emission detected.

3.7.4 Test Setup

Spectrum Analyzer

EUT
3.7.5 Test Results
Please refer to Appendix A.
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4 List of Measuring Equipment

Instrument Manufacturer | Model No. | Serial No. [Characteristics Calg’;f:on Test Date Due Date Remark
Spectrum R&S FSV40 101040 | 10Hz~40GHz | Oct. 10, 2024 |Ma" 25,2025~ o g 50ps5 | Conducted
Analyzer Apr. 14, 2025 (THO1-KS)

. Mar. 25, 2025~ Conducted
Power divider STI STI08-0055 - 0.5~40GHz NCR ! NCR
Apr. 14, 2025 (THO1-KS)
Temperature &hu H2014011 | -40~+150°C Mar. 25, 2025~ Conducted
midity chamber Hongzhan LP-150U 440 20%~95%RH Jul. 04, 2024 Apr. 14, 2025 Jul. 03, 2025 (THO1-KS)
EXA Spectrum . MY553705 [ 10Hz-44G,MAX Mar. 30, 2025~ Radiation
Analyzer Keysight N9010A o8 30dB Oct. 11, 2024 Apr. 02, 2025 Oct. 10, 2025 (03CH04-KS)
Mar. 30, 2025~ Radiation
Loop Antenna R&S HFH2-Z2E 101125 9kHz~30MHz | Sep. 08, 2024 Apr. 02, 2025 Sep. 07, 2025 (03CH04-KS)
. Mar. 30, 2025~ Radiation
Bilog Antenna TeseQ CBL6111D 44483 30MHz-1GHz | Nov. 23, 2024 Apr. 02, 2025 Nov. 22, 2025 (03CHO04-KS)
Double Ridge . N Mar. 30, 2025~ Radiation
Horn Antenna ETS-Lindgren 3117 00227860 | 1GHz~18GHz | Aug. 16, 2024 Apr. 02, 2025 Aug. 15, 2025 (03CHO4-KS)
Mar. 30, 2025~ Radiation
SHF-EHF Horn Com-power AH-840 101116 | 18GHz~40GHz | Oct. 22, 2024 Apr. 02, 2025 Oct. 21, 2025 (03CHO4-KS)
- Mar. 30, 2025~ Radiation
Amplifier SONOMA 310N 380826 9KHz-1GHz Jul. 03, 2024 Apr. 02, 2025 Jul. 02, 2025 (03CH04-KS)
. Mar. 30, 2025~ Radiation
Amplifier EM EM18G40GA | 060852 18~40GHz Jan. 03, 2025 Apr. 02, 2025 Jan. 02, 2026 (03CH04-KS)
high gain Amplifier EM EMO1G18GA | 060840 | 1Ghz-18Ghz | Oct. 09, 2024 [M" 30,2025~ 5y g Hgp5 | Radiation
gng p - Y9 Apr. 02, 2025 e (03CHO04-KS)
o Mar. 30, 2025~ Radiation
Amplifier EM EMO01G18GA | 060892 1Ghz-18Ghz Oct. 09, 2024 Apr. 02, 2025 Oct. 08, 2025 (03CHO4-KS)
F1040900 Mar. 30, 2025~ Radiation
AC Power Source Chroma 61601 04 N/A NCR Apr. 02, 2025 NCR (03CH04-KS)
Mar. 30, 2025~ Radiation
Turn Table ChamPro EM 1000-T | 060762-T | 0~360 degree NCR Apr. 02, 2025 NCR (03CH04-KS)
Mar. 30, 2025~ Radiation
Antenna Mast ChamPro EM 1000-A | 060762-A 1m~4m NCR Apr. 02, 2025 NCR (03CHO04-KS)

NCR: No Calibration Required
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5 Measurement Uncertainty

Uncertainty of Conducted Measurement

Test Iltem Uncertainty
Conducted Power +0.50 dB
Conducted Emissions +2.22 dB
Occupied Channel Bandwidth 0.1 %

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 2 83dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 2 83dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 2 82dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

Temperature : 24~26°C
Relative Humidity : 50~53%

Test Engineer : Smile Wang

Conducted Output Power(Average power) and EIRP

Band 23

Sub-carrier Power Power Power
Speacing = Modulation SC Size SC Offset Low Middle High EIRP(W) EIRP(W) EIRP(W)
(KHz) Ch./Freq. Ch./Freq. Ch./Freq.

Channel 25501 25600 25699 25501 25600 25699

2019.9

(3]
<
~
<
ag
PN
=

O O W W R PR R(R R R

=
N

Band 255

Sub-carrier Power
Speacing  Modulation SC Size SC Offset i High EIRP(W) EIRP(W)
(KHz) Ch./Freq. Ch./Freq. Ch./Freq.

Channel 261506 261674 261838 261506 261674 261838
Frequency (MHz) 1626.7 1643.5 1659.9 1626.7 1643.5 1659.9
BPSK 1
BPSK
QPSK
QPSK
BPSK
BPSK
QPSK
QPSK
QPSK
QPSK
QPSK
QPSK
QPSK

OO W WRRE R R R R R

=
\S]
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Band 23

Occupied Bandwidth

Mode LTE Band 23 : 99%0BW(kHz)
SCS 15kHz
Mod. QPSK
SC Size 12SCO0
Lowest CH 182.35
Middle CH 184.52
Highest CH 182.35
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Band 23 SCS 15KHz

Lowest Channel / 12SC0 / QPSK

Spectrum o
RefLevel 31.30 dom  Offset 5.00 d6 @ RBW 3 khz
e Att 40dE @ SWT  56ms @ VBW 10kHz  Mode Sweep
[@ 30k max
i M1[1] 12.86 dBm)
2.000026920 GHz
20 dey S cc B 182.344428365 kHz
x
10 d X e
A WA A/
v Yy
0 dem
10 di s
Ya
20 d s
R
30, 4B — -
REPAT Ve
40 di
50 d
60 d
CF 2.0001 GHz 691 pts Span 500.0 kHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 2.00002682 GHz 12.88 dem
T 1 2.000001502 GHz -0.00 dém Oce Bw 182.344428365 kHz
T2 1 2.000183936 GHz -0.47 dbm
)j | Heasuring.. @ARRERAAN

4

Middle Channel / 12SC0 / QPSK

Spectrum

(=

RefLevel 31.30 dom  Offset 5.00 da
o Att 40 dB @ SWT 5.6 ms

@ RBW 3 khz
@ VBW 10 kHz

Mode Sweep

@17k Max

20 der

Mi[1]

10 dé

cc By

12.10 dBm
2.009926920 GHe|
184.515195369 kHz

0 dém

PASYOWE
VA

Y Sy

CF 2.01 GHz

691 pts

Span 500.0 kHz

Markei

X-value

Y-value |

Function |

Function Result |

"
Type | Ref | Trc |
[ 1

2.00992682 GHz
2.009902315 GHz
2.010086631 GHz

12.10 dém
-1.70 dém
-1.35 dBm

Oce Bw

184.515105360 kHz

Measuring... I

Highest Channel / 12SCO0 / QPSK

Spectrum

(=

Ref Level 31.30 dam
o Att 40 dB

Offset 5.00 do @ RBW 3 khz
® SWT  5.6ms @ VBW 10 kHz

Mode Sweep

@17k Max

20 der

Mi[1]

10 dé

1
u

cc By

12.72 dBm
2.019826190 GH|
182.344428365 kHz

0 dém

RV T I P
’y‘\,‘ W VARl IL- PV

W

A,

ok Wav

CF 2.0199 GHz

691 pts

Span 500.0 kHz

Marker
Type | Ref | Trc |
M 1

X-value |

Y-value |

Function |

Function Result |

2.0188261% GHz
2.01980086E GHz
2.019983213 GHz

12.72 dém
0.60 dBm
-1.07 dém

Oce Bw

182.344428365 kHz

Measuring...
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MASK

Band 23 SCS3.75KHz

Lowest Channel / 1SC0/ BPSK

Lowest Channel / 1SCO / QPSK

Spectrum

’E]

Ref Level 27.21 dam
SGL Count 100/100

Offset 7.21 de

Mode Sweep

Spectrum

Ref Level 27,21 dém
SGL Count 100/100

Offset 7.21 de

Mode Sweep

[@ 1Rm avgPwr [@ 15m AvgPwr
Limit §hack Pafs Uimit fheck PAks
20 dp@y n 20 dpor n
10 dam l 10 dam i
o ! \ 0 'l\
-10d A | 10d N |
1 I \.‘ [ r 1 ] fl [ r
20 d -20di
[N /
-30 dem ’ ¢ -30 dem U
40 d 40 d il }
et ‘\J"
r- ek
e e . W"-MMWM
0 dl
CF 2.0001 GHz 8001 pts Span 2.0 MHz CF 2.0001 GHz 8001 pts Span 2.0 MHz
‘Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
T Power 19.71 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz Tx Pawer 19.59 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-575.000 kHz 3,000 kHz 1.99947 GHz -56.13 dBm 75.63 db -43.13d8 -1,000 MHz | -575.000 kHz 3.000 kRz 1.99946 GHz 54,20 dBm 73.78 0 -41.20d8
- 000 kHz 3.000 kHz. 1.99973 GHz -38.21 dém -57.92 dé 2292 d8 -575.000 kHz - 000 kHz 3.000 kHz 1.99973 GHz -36 .61 dém -56.20 dB 2120 d8
-230,000 kHz | -115.000 kHz 2,000 kHz 1.99998 GHz 7.98 dBm -27.69 dB -2,59 da -230.000 kHz | -115.000 kHz 3.000 kHz 1.99998 GHz -7 41 dam -26.99 dB -1.99 da
115,000 kHz | 230,000 kHz 3,000 kHz 2,00022 GHz 29,62 dbm -49.32 db 243248 115.000 kHz | 230,000 kHz 3.000 kHz 2,00022 GHz -29,25 dbm -46.64 db 2364d8
230.000 kHz 575.000 kHz 3.000 kHz 200034 GHz -50 .56 dém -70.26 dB -35.26 d8 230.000 kHz 575.000 kHz 3.000 kHz 200034 GHz -52 60 dém -72.19 dB -37.19d8
575.000 kHz 1.000 MH2 3.000 kHz 2.00096 GHZ -62.13 dBm £1.683 dB -49.13 d8 575.000 kHz 1.000 MHz 3.000 kHz 2.00096 GHZ -61.50 dBm £1.06 dB 48,50 d8

Ready

p

L N

J Ready

p

Middle Channel / 1SC0/ BPSK

Middle Channel / 1SC0O / QPSK

Spectrum o Spectrum o
Ref Level 27.21 dBm  Offset 7.21 db Mode Sweep Ref Level 27.21 dBm  Offset 7.21 cb Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 1Rm avgPwr [@ 15m AvgPwr
Limit §hack PABS Uimit fheck PAks
20 dp@y n 20 dpor ﬂ
10 dam l 10 dam i
o | \ 0 |
i r n A i A |
1 I [ r TR E— \4 I I
-20 T -20 1 /
-30 d8m M -30 dem JU
40 o | - 40 di f
” L~
=0 50 v
. A A e A
R e, T I vy e -
70 df -70 d
CF 2.01 GHz 8001 pts Span 2.0 MHz CF 2.01 GHz 8001 pts Span 2.0 MHz
‘Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
T Power 19.62 dm Tx Bandwidth 200.000 kHz RBW 3.000 kHz Tx Pawer 20.03 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-575.000 kHz 3,000 kHz 2,00936 GHz -55.10 dBm 7472 db -42,10d8 -1,000 MHz | -575.000 kHz 3.000 kRz 2,00938 GHz -56.35 dom -76.38 db- -43.35d8
- 000 kHz 3.000 kHz. 200963 GHz -36,34 dBm -55.95 dB 2095 d8 -575.000 kHz - 000 kHz 3.000 kHz 200973 GHz -35 .81 dém -55.84 dB 2084 d8
-230,000 kHz | -115.000 kHz 2,000 kHz 2.00988 GHz -7,62 dam 27.44 dB. -2 44 d8 -230.000 kHz | -115.000 kHz 3.000 kHz 2.00988 GHz -9,54 dam 29.57 db. 457 d8
115,000 kHz | 230,000 kHz 3,000 kHz 2,01012 GHz 29,74 dbm -49.35 b 2435d8 115.000 kHz | 230,000 kHz 3.000 kHz 2,01012 GHz -29,22 dbm -49.25 b 2425d8
230.000 kHz 575.000 kHz 3.000 kHz 201023 GHz -51,98 dBm -71.60 dB -36 60 d8 230.000 kHz 575.000 kHz 3.000 kHz 201023 GHz -50.89 dém -70.92 dé -3592d8
575.000 kHz 1.000 MH2 3.000 kHz 2.01059 GHz -62.55 dBm 82.16 B -49.55 da 575.000 kHz 1.000 MHz 3.000 kHz 2.01058 GHz -62.34 dBm -49.34 d8
L i ] Ready V) L )i ] Ready V)

Highest Channel / 1SCO/ BPSK

Highest Channel / 1SCO / QPSK

Spectrum o Spectrum
Ref Level 27.21 dBm  Offset 7.21 db Mode Sweep Ref Level 27.21 dBm  Offset 7.21 cb Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 1Rm avgPwr [@ 15m AvgPwr
Limit §hack Limit §heck
20 dp@y w 20 dpor W
10 dam i 10 dam i
o ! \ 0 I\_
.10 d M 1 10 d N |
7\ | . T | ‘
-zod [ .20 d I
/ /
-30 dem " V ﬂ
i 1 4 ! 4
i |
50 be? e’
il J\M
TR Mt B e S
70
CF 2.0199 GHz 8001 pts Span 2.0 MHz CF 2.0199 GHz 8001 pts Span 2.0 MHz
‘Spectrum Emission Mask ndard: None Spectrum Emission Mask ndard: None
T Power 19.43 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz Pawer 19.66 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
RangeLlow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
1,000 MHz | -573.000 kHz 3,000 kHz 2,01926 GHz 54,76 dbm 7418 b 4176 dB 1,000 MHz | -575.000 kHz 3.000 kRz 2,01926 GHz 54,73 dom 74.40 b -41.73d8

-575.000 kHz. 000 kHz 3.000 kHz. 201963 GHz -28 88 dém -48.31 dB -1331d8 -575.000 kHz 000 kHz 3.000 kHz 201963 GHz -28 87 dém -4B.54 dB -1354d8

230.000 kHz | -115.000 kHz 2,000 kHz 2.01978 GHz -7.74 dam 27.17 b -217d8 230.000 kHz | -115.000 kHz 3.000 kHz 2.01978 GHz -7.55 dam 27.22 dB -232 da

115,000 kHz | 230,000 kHz 3,000 kHz 2,02002 GHz -29,53 dbm -46.96 db. 2396 d8 115.000 kHz | 230,000 kHz 3.000 kHz 2,02002 GHz -30,07 dém -49.74 db 2474d8

230.000 kHz 575.000 kHz 3.000 kHz 202014 GHz -52 .04 dém -71.47 dB -36 47 d8 230.000 kHz 575.000 kHz 3.000 kHz 202014 GHz 52,22 dBm -71.88 dB -36 .88 d8

575.000 kHz 1.000 MH2 3.000 kHz 2.02076 GHz -62.06 dBm £1.49 B -49.05 d8 575.000 kHz 1.000 MHz 3.000 kHz 2.02049 GHz -62.63 dBm £2.29 dB -49.63 d8

L i ] Ready V) L )i ] Ready V)
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Band 23 SCS3.75KHz

Lowest Channel / 1SC47/ BPSK

Lowest Channel / 1SC47 / QPSK

Spectrum o Spectrum o
Ref Level 27.21 dBm  Offset 7.21 db Mode Sweep Ref Level 27.21 dBm  Offset 7.21 cb Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 1Rm avgPwr [@ 15m AvgPwr
Limit §hack Pafs Uimit fheck PAks
20 dp@y 'l 20 dpor ||
10 dam n 10 dam II
o {\ 0 1 ‘\
o [ Ji 1l a0 [] il
T E—— / 1 7 — 7
| b
20 d -~ b -20di |*
-30 dem /’ \ -30 dem \Ul
o4 )/ | a0 / | |
\JL‘ =0 A M
o o o N
"M-«""Mu Ww M"‘-‘m
-70
8001 pts Span 2.0 MHz CF 2.0001 GHz 8001 pts Span 2.0 MHz
‘Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
T Power 21.75 dm Tx Bandwidth 200.000 kHz RBW 3.000 kHz T Pawer 21.72 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
| Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-575.000 kHz 3,000 kHz 1,99922 GHz 61,63 dbm 83.58 db- -48.03d8 -1,000 MHz | -575.000 kHz 3.000 kRz 1,99922 GHz 61,97 dBm 53.68 db -43.97 dB
-230.000 kHz 3.000 kHz 1.99987 GHz 50,43 dBm 72240k 37.2¢d8 575.000 kHz 000 kHz 3.000 kHz 1.99987 GHz 50,58 dém 72.30 k. 37.30d8
-230,000 kHz | -115.000 kHz 2,000 kHz 1.99998 GHz 25,56 dam -47.31 B -22.31d8 -230.000 kHz | -115.000 kHz 3.000 kHz 1.99998 GHz 25 44 dam -47.16 0B -22.16 dB
115,000 kHz | 230,000 kHz 3,000 kHz 2,00022 GHz -16,63 dom -36.64 db -1364d8 115.000 kHz | 230,000 kHz 3.000 kHz 2,00022 GHz -17.37 dbm -39.08 db 1403 d8
230.000 kHz 575.000 kHz 3.000 kHz 200045 GHz -36.06 dém 57.81 dB -2281d8 230.000 kHz 575.000 kHz 3.000 kHz 200045 GHz -35 .82 dém -57.55 dB 2255 d8
575.000 kHz 1.000 MH2 3.000 kHz 2.00072 GHz -55.15 dBm 765.90 dB. -42.15 d8 575.000 kHz 1.000 MHz 3.000 kHz 2.00072 GHz -55.39 dBm .12 db -42.39 d8
L i ] Ready V) L )i ] Ready V)

Middle Channel / 1SC47/ BPSK

Middle Channel / 1SC47 / QPSK

Spectrum o Spectrum o
Ref Level 27.21 dBm  Offset 7.21 db Mode Sweep Ref Level 27.21 dBm  Offset 7.21 cb Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 1Rm avgPwr [@ 15m AvgPwr
Limit §hack Pafs Uimit fheck PAks
20 dp@y l 20 dpor ﬁ
10 dam ” 10 dam f
o — 1 0 — ! —
i A\l i /\
-10d t / T t -10df T / ¥
o o\ na AW
-30 d8m /’ -30 dem \
-4n df J‘/ 40 d ,Jl ;J |
- 2 J L"\J\ﬁ
60 -'\..A‘"""'M . M’ A
W R S o] Bl R
70 df
CF 2.01 GHz 8001 pts Span 2.0 MHz CF 2.01 GHz 8001 pts Span 2.0 MHz
‘Spectrum Emission Mask ndard: None Spectrum Emission Mask ndard: None
Power 22.19 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz Pawer 22.19 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-575.000 kHz 3,000 kHz 2,00942 GHz -60,45 dBm 52.65 db 474308 -1,000 MHz | -575.000 kHz 3.000 kRz 2,00940 GHz -60,91 dam 53.10dB -47.91d8
000 kHz 3.000 kHz 2.00977 GHz -48.70 dBm ~70.688 db. -35.89 d8 575.000 kHz 000 kHz 3.000 kHz 2.00977 GHz 70.76 db. -35.75 d8
+115.000 kHz 2,000 kHz 2.00988 GHz 24,98 dam -47.18 B -22.18 d8 -230.000 kHz | -115.000 kHz 3.000 kHz 2.00988 GHz 21,68 da
230,000 kHz 3,000 kHz 2,01012 GHz -17.44 dBm 39.63 b -1463d8 15.000 kHz | 230.000 kHz 3.000 kHz 2,01012 GHz -14.46 dB
230.000 kHz 575.000 kHz 3.000 kHz 201025 GHz -34 43 dBm -56.62 dB 2162 d8 230.000 kHz 575.000 kHz 3.000 kHz 201025 GHz -2123d8
575.000 kHz 1.000 MH2 3.000 kHz 2.01064 GHz -56.66 dBm -78.85 dB -43.66 d8 575.000 kHz 1.000 MHz 3.000 kHz 2.01064 GHz -56.00 dBm -43.00 d8
L i ] Ready V) L )i ] Ready V)

Highest Channel / 1SC47/ BPSK

Highest Channel / 1SC47 /| QPSK

Spectrum

2 Spectrum 2
Ref Level 27.21 dBm  Offset 7.21 db Mode Sweep Ref Level 27.21 dBm  Offset 7.21 cb Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 1Rm avgPwr [@ 15m AvgPwr
Limit §hack Pafs Limit §heck vafs
20 dp@y I. 20 dpor
10 dam ” 10 dam “
|
o ! 0 1
| A ] /\
1 / 1 7 ] / \
20 b \\ -20 di P ; i
30 dbm // . l -30 dbm /W \H 1
u ) a4 L1
_an "i“w\J\ 40 N wk..
-0 Ay -0 ..,-/"" n
o A 1Y . A i
-'?D d 70 df
CF 2.0199 GHz 8001 pts Span 2.0 MHz CF 2.0199 GHz 8001 pts Span 2.0 MHz
‘Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
T Power 21.64 dm Tx Bandwidth 200.000 kHz RBW 3.000 kHz T Pawer 22.14 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-575.000 kHz | 3,000 kHz 2,01932 GHz 61,86 dbm -83.50 db- -49.06 dB -1,000 MHz | -575.000 kHz 3.000 kRz 2,01932 GHz -60,97 dam £3.11d -47.97.d8
- 000 kHz 3.000 kHz. 201967 GHz -50 .68 dém -72.33 dB -37.33d8 -575.000 kHz - 000 kHz 3.000 kHz 201966 GHz 4851 dém -70.65 dB 3565 d8
-230.000 kHz | -115.000 kHz | 3,000 kHz 2.01978 GHz 25,45 dam -47.10 B -22.10d8 -230.000 kHz | -115.000 kHz 3.000 kHz 2.01978 GHz 24,76 dBm -46.89 dB. -21.89 d8
115000 kHz | 230.000kHz | 3,000 kHz 2,02002 GHz -17.56 dom 3921de | -14.21d8 115.000 kHz | 230,000 kHz 3.000 kHz 2,02002 GHz -16.92 dom 390608 -14.06d8
230.000 kHz 575.000 kHz 3.000 kHz 202015 GHz -28.61 dém -50.25 dB -1525 d8 230.000 kHz 575.000 kHz 3.000 kHz 202015 GHz -28.20 dBém -50.34 dB -1534d8
575.000 kHz 1.000 MH2 | 3.000 kHz 2.02052 GHz -55.49 dBm 77.14 0B -42.49 d8 575.000 kHz 1.000 MHz 3.000 kHz 2.02054 GHz -54.82 dBm ~76.96 0B -41.82 d8
L ] Ready V) L )i ] Ready V)
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Band 23 SCS15KHz

Lowest Channel / 1SC0/ BPSK

Lowest Channel / 1SCO / QPSK

Spectrum

E]

Ref Level 27.21 dam
SGL Count 100/100

Offset 7.21 de Mode Sweep

Spectrum

Ref Level 27,21 dém
SGL Count 100/100

Offset 7.21 de Mode Sweep

[@1rm Avgpwr

[@18m Avgpwr

Limit §hack Pafs Limit §heck vafs

20 dparp 20 dpos
10 dam [Al 10 dem
o 0

[T lniu r
-1od 1 Fia -10
20d -20d
-30 dem -30 dem
40 ¢ A -40 df

f W

- ) p

o
b
o persdn) [t SR WPV
70 di
CF 2.0001 GHz 8001 pts Span 2.0 MHz CF 2.0001 GHz 8001 pts Span 2.0 MHz
‘Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.41 dBm T Bandwidth 200.000 kHz RBW 3.000 kHz Ti Pawer 21.56 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
| Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-575.000 kHz 3,000 kHz 1,99948 GHz 55,45 dom -76.88 db- 42,4948 -1,000 MHz | -575.000 kHz 3.000 kRz 1,99948 GHz 55,60 dBm 77.16 db -42.60 dB
- 000 kHz 3.000 kHz. 1.99985 GHz -38.21 dém 59.61 dB -2461d8 -575.000 kHz 000 kHz 3.000 kHz 1.99975 GHz -37.70 dBm -59.26 dB 2426 d8
-230,000 kHz | -115.000 kHz 2,000 kHz 1.99998 GHz 6,69 dam -28.10 dB. -310d8 -230.000 kHz | -115.000 kHz 3.000 kHz 1.99998 GHz 5,26 dam -26.83 dB -183da
115,000 kHz | 230,000 kHz 3,000 kHz 2,00022 GHz -21,06 dBm -42.47 db -1747d8 115.000 kHz | 230,000 kHz 3.000 kHz 2,00022 GHz -19,62 dbm 4138 db -16.38 d8
230.000 kHz 575.000 kHz 3.000 kHz 200033 GHz -50 41 dém -71.82 dB 36,82 d8 230.000 kHz 575.000 kHz 3.000 kHz 200033 GHz -50,12 dém -71.69 dB -36 .69 d8
575.000 kHz 1.000 MH2 3.000 kHz 2.00058 GHz -62.35 dBm 83.76 dB. -49.35 da 575.000 kHz 1.000 MHz 3.000 kHz 2.00058 GHz -62.26 dBm 3.83 dB -49.26 d8
L ] J —r 4 L U ] Ready Y

Middle Channel / 1SC0/ BPSK

Middle Channel / 1SC0 / QPSK

Spectrum

E]

Ref Level 27.21 dém  Offset 7.21 B Mode Sweep

Spectrum

E]

Ref Level 27.21 dBm  Offset 7.21 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@1rm AvgPwr [@17m Avgrwr
Limit Jhack PARS Limit §heck paks
20 dp@y 20 dpor ’I'
10 dsm il 10 dem i
a 0 ,'1
-10df 104 [ \’L 'Um
z0d -20di m
-30 dem -30 dBm N
-40d 40 d
S0 50
0 d
Il T e oy
70 df
CF 2.01 GHz 8001 pts

Span 2.0 MHz

8001 pts

Span 2.0 MHz

Spectrum Emission Mask
® Power 21.44 dBm

standard: None
Tx Bandwidth 200000 kHz

RBW 3.000 kHz

spectrum Emission Mask standard: None

% Pawer 21.46 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-575.000 kHz 3,000 kHz 2,00937 GHz -56.10 dBm 7755 dB -43.10d8 -1,000 MHz | -575.000 kHz 3.000 kRz 2,00938 GHz 55,35 dom -76.62 db- -4235d8
000 kHz 3.000 kHz. 200964 GHz -38.76 dBm -60.20 dé -25.20 d8 -575.000 kHz 000 kHz 3.000 kHz 200975 GHz -39 48 dém -60.95 dB 2595 d8
+115.000 kHz 2,000 kHz 2.00988 GHz 6.10 dBm 27.55 b 2.55 d8 -230.000 kHz | -115.000 kHz 3.000 kHz 2.00988 GHz -5.10 dam -26.56 dB 1.56 da
230,000 kHz 3,000 kHz 2,01012 GHz 21,44 dBm -42.69 db -17.69.d8 15.000 kHz | 230.000 kHz 3.000 kHz 2,01012 GHz -20,67 dom 4214 db -17.14d8
230.000 kHz 575.000 kHz 3.000 kHz 201024 GHz -50 .45 dém -71.90 dé 36,90 d8 230.000 kHz 575.000 kHz 3.000 kHz 201023 GHz -50,19 dém -71.65 dB -36 65 d8
575.000 kHz 1.000 MH2 3.000 kHz 2.01059 GHz -62.04 dBm -£3.48 0B -49.04 d8 575.000 kHz 1.000 MHz 3.000 kHz 2.01058 GHz -61.46 dBm -£2.95 dB 48,48 d8
)i J e 4 U ] Ready ]

Highest Channel / 1SC0O/ BPSK

Highest Channel / 1SCO / QPSK

Ref Level 27.21 dam
SEGL Count 100/100

offset 7.21 de Made Sweap

Spectrum

Ref Level 27,21 dem
SGL Count 100/100

Offset 7.21 d Mode Sweap

[@irm AvgPwr [@1Fm Avgrwr
Limit Gheck PAFS Limit heck PAES

20 dpmon 20 dp g

10 dm rhi 10 dem

o % 0

nd [ N | od

1 EE———— M,  ES—
20 d ? - 20d
-30 dém A ﬂ \ -30 deém
\ i
-40d A W -40
50 -50
T o & T
TPttt fecan gt ) W Pt fegs i)

CF 2.0199 GHz BOD1 pis Span 2.0 MHz CF 2.0199 GHz BOD1 pis Span 2.0 MHz
Spectrum Emission Mask Standard: None

® Power 21.35 dBm Tx Bandwidth 200.000 kHz

RBW 3.000 kHz

Spectrum Emission Mask Standard: None

® Pawer 21.01dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz

Range Up | REW | Froquency | Powerabs | powerRel | aumit | Range Low | Range Up | REW | Frequency | Powerabs | powerRel | alimit
-575.000 kHz 3.000 kHz 2.01928 GHz -56.12 dém -77.46 dB 43.12 dB -1.000 MHz -575.000 kHz 3.000 kHz 2.01927 GHz -55 .88 dBm -42 88 d8
000 kHz 3,000 kHz 201865 GHz -32,60 dém -53.85 di 18,85 dB -575.000 kHz 000 kHz 3,000 kHz 201864 GHz -32,75 dém -18.75 db
-115.000 kHz 3.000 kHz 201978 GHz -6.39 dBm 27.73 4B 2,73 db 230.000 kHz | -115.000 kHz 3.000 kHz 201978 GHz 5.02 dbm 103 d8
330,000 kHz 3,000 kHz 2.02002 GHz ~21.55 dém 4280 dE. 1780d8 115.000 kH: 230.000 kHz 3.000 kHz 2.02002 GHz ~22.79 dém 18,80 d&
230000 kHz | 575.000 kHz 3,000 kHz 202013 GHz -50,49 dém -71.84 dis -36.,34 d& 230.000 kHz | 575.000 kHz 3,000 kHz 202013 GHz 49,80 dem -35.81 d8
575.000 kHz 1.000 MHz 3,000 kHz 202048 GHz -62,35 dbm -83.59 db -49.35 dB 575.000 kHz 1.000 MHz 3.000 kHz 202048 GHz -62 .36 dbm -49.36 dB

)i ) Ready 4 JU )i Ready @

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : AARG1KAW
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SPORTON LAB.

FCC Radio Test Report

Report No. : FG512402

Band 23 SCS15KHz

Lowest Channel / 1SC11 / BPSK

Lowest Channel / 1SC11 / QPSK

Spectrum o Spectrum o
Ref Level 27.21 dBm  Offset 7.21 db Mode Sweep Ref Level 27.21 dBm  Offset 7.21 cb Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 1Rm avgPwr [@ 15m AvgPwr
Limit §hack Pafs Uimit fheck paks
20 dp@y 20 dpor
10 dam ﬁ 10 dam ﬂ]
I
o i 0 1
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-10d !— “",1 f j, -0 d - "fi |
i i
o ™ . A" )
20 j 20 ¥ i
-30 dem /J -30 dem !
nd ‘ 40 d
Y I uh\..-‘ﬂl
4 i . 2 J
o
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—
CF 2.0001 GHz 8001 pts Span 2.0 MHz CF 2.0001 GHz 8001 pts Span 2.0 MHz
‘Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
T Power 22.09 dm Tx Bandwidth 200.000 kHz RBW 3.000 kHz T Pawer 21.91dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
| Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-575.000 kHz 3,000 kHz 1.99931 GHz 6172 dbm 53.61 db -49.72.d8 -1,000 MHz | -575.000 kHz 3.000 kRz 1,99932 GHz 61,32 dBm 83.23dB -43.32d8
-230.000 kHz 3.000 kHz 1.99987 GHz -48.22 dBm 70.32 b 35328 575.000 kHz 000 kHz 3.000 kHz 1.99987 GHz -47.52 dém £9.43 b 3443 d8
-230,000 kHz | -115.000 kHz 2,000 kHz 1.99998 GHz 17,65 dam -39.75 B -230.000 kHz | -115.000 kHz 3.000 kHz 1.99998 GHz -17.74 dBm -39.65 dB -14.65 d8
115,000 kHz | 230,000 kHz 3,000 kHz 2,00022 GHz -12,67 dém 3497 db 115.000 kHz | 230,000 kHz 3.000 kHz 2,00022 GHz -12.45 dbm 3436 db -936da
230.000 kHz 575.000 kHz 3.000 kHz 200044 GHz -38 64 dBm -60.73 dB. 230.000 kHz 575.000 kHz 3.000 kHz 200044 GHz -39,32 dBm 61.23 dB 26,23 d8
575.000 kHz 1.000 MH2 3.000 kHz 2.00071 GHz -56.03 dBm 78.13 dB. -43.03 d8 575.000 kHz 1.000 MHz 3.000 kHz 2.00071 GHz -57.17 dBm 9.08 dB -44.17 d8
L i ] Ready V) L )i ] Ready V)

Middle Channel / 1SC11/ BPSK

Middle Channel / 1SC11 / QPSK

Spectrum o Spectrum o
Ref Level 27.21 dBm  Offset 7.21 db Mode Sweep Ref Level 27.21 dBm  Offset 7.21 cb Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 1Rm avgPwr [@ 15m AvgPwr
Limit §hack Pafs Uimit fheck PAks
20 dp@y 20 dpor ﬂ
10 dam Iﬂ 10 dam
: i : i
. R'F b 7 0 ’— l{i "
10 t " 'f i ,m t 10 - #
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f f ¥ ¥
-30 d8m -30 dem f
-4n df #- -40 df
N W'\ ,J V L™ "‘-J'
50 "/J' L% -50 ﬂ/ \l"u
-0 St 50 I A,
- ™ B LT CWIRIBEREL R N
70 d 70 o
CF 2.01 GHz 8001 pts Span 2.0 MHz CF 2.01 GHz 8001 pts Span 2.0 MHz
‘Spectrum Emission Mask ndard: None Spectrum Emission Mask ndard: None
T Power 22.24 dm Tx Bandwidth 200.000 kHz RBW 3.000 kHz Pawer 2223 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
RangeLlow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
1,000 MHz | -573.000 kHz 3,000 kHz 2,00942 GHz 6177 dBm -48.77.dB -1,000 MHz | -575.000 kHz 3.000 kRz 2,00942 GHz 61,66 dBm -53.69 db -43.66 dB
575.000 kHz 000 kHz 3.000 kHz 2.00977 GHz -48.25 dBm 3543 d8 575.000 kHz 000 kHz 3.000 kHz 2.00977 GHz -47.95 dem 70.18 B 35.18 d8
230.000 kHz | -115.000 kHz 2,000 kHz 2.00988 GHz 17.62 dam 1485 da -230.000 kHz | -115.000 kHz 3.000 kHz 2.00988 GHz 17.06 dam -39.26 db 1429 da
115,000 kHz | 230,000 kHz 3,000 kHz 2,01012 GHz -13.58 dem 1063 d8 15.000 kHz | 230.000 kHz 3.000 kHz 2,01012 GHz -13.30 dém -35.53db -1053ds
230.000 kHz 575.000 kHz 3.000 kHz 201024 GHz -38,07 dém -2531d8 230.000 kHz 575.000 kHz 3.000 kHz 201023 GHz -38.25 dém -60.48 dB 2548 d8
575.000 kHz 1.000 MH2 3.000 kHz 2.01062 GHz -57.12 dBm 4412 d8 575.000 kHz 1.000 MHz 3.000 kHz 2.01063 GHz -57.29 dBm -79.52 dB -44.29 d8
L i ] Ready V) L )i ] Ready V)

Highest Channel / 1SC11/ BPSK

Highest Channel / 1SC11/ QPSK

Spectrum

o Spectrum

’E]

Ref Level 27.21 dBm  Offset 7.21 db Mode Sweep Ref Level 27.21 dBm  Offset 7.21 cb Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 1Rm avgPwr [@ 15m AvgPwr
Limit §hack Pafs Uimit fheck PAks
20 dp@y 20 dpor
10 dam ﬁ 10 dam
o i 0
il
.10 d [ M'I‘ | 10 d A
— A |l
20 d ",‘ 7 -20di {
-30 d8m r -30 dem /J
-an ',N i w\\ -a0 ‘J
o 1 e v,
R PN R S
-
CF 2.0199 GHz 8001 pts Span 2.0 MHz CF 2.0199 GHz 8001 pts Span 2.0 MHz
‘Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
T Power 21.79 dm Tx Bandwidth 200.000 kHz RBW 3.000 kHz Tx Pawer 21,94 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-575.000 kHz 3,000 kHz 2,01932 GHz 61,48 dBm 83.28 db 46,43 dB -1,000 MHz | -575.000 kHz 3.000 kRz 2,01932 GHz 61,15 dBm 5312 db -43.18d8
-230.000 kHz 3.000 kHz 2.01987 GHz -48,33 dBm 70.18 b 35.19.d8 575.000 kHz | -230.000 kHz 3.000 kHz 2.01987 GHz -47.81 dém £9.75 db. 3475 d8
-230,000 kHz | -115.000 kHz 2,000 kHz 2.01978 GHz -18.02 dBm -39.82 dB 1482 da -230.000 kHz | -115.000 kHz 3.000 kHz 2.01978 GHz 17.59 dam -39.53 dB -14.53 d8
115,000 kHz | 230,000 kHz 3,000 kHz 2,02002 GHz -13.71 dém -1051ds 115.000 kHz | 230,000 kHz 3.000 kHz 2,02002 GHz -13.43 dbm 3537 db -10,37 d&
230.000 kHz 575.000 kHz 3.000 kHz 202014 GHz -32 87 dém -1967 d8 230.000 kHz 575.000 kHz 3.000 kHz 202014 GHz -31 .81 dém 53.75 dB -18.75 d8
575.000 kHz 1.000 MH2 3.000 kHz 2.02051 GHz -56.51 dBm -43.51d8 575.000 kHz 1.000 MHz 3.000 kHz 2.02051 GHz -56.76 dBm -78.70 dB. -43.76 dB
L ] Ready V) L )i ] Ready V)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : AARG1KAW
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SPORTON LAB.

FCC Radio Test Report

Report No. : FG512402

Band 23 SCS15KHz

Lowest Channel / 3SC0O / QPSK

Lowest Channel / 3SC9 / QPSK

Spectrum o Spectrum o
Ref Level 27.21 dBm  Offset 7.21 db Mode Sweep Ref Level 27.21 dBm  Offset 7.21 cb Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 1Rm avgPwr [@ 15m AvgPwr
Limit §hack Pafs Uimit fheck PAks
20 dp@y 20 dpor
10 dsm 10 dem M
o 0 |'|
-10 d -10d u
20 d -20di ‘
-30 dem -30 dem
-4n df -40 df ﬂ‘,
= —— = [t "
o0 cor s S - |ttt
R e e i
70 df 70 o
CF 2.0001 GHz 8001 pts Span 2.0 MHz CF 2.0001 GHz 8001 pts Span 2.0 MHz
‘Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
T Power 22.09 dm Tx Bandwidth 200.000 kHz RBW 3.000 kHz T Pawer 21.63 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-575.000 kHz 3,000 kHz 1,99932 GHz 56,25 dBm 76.34 b 25 -1,000 MHz | -575.000 kHz 3.000 kRz 1,99932 GHz -60,68 dBm 5231 dB -47.66 d8
-4 000 kHz 3.000 kHz. 1.99986 GHz -36.28 dém -58.38 dB -575.000 kHz - 000 kHz 3.000 kHz 1.99987 GHz 43,93 dém -65.56 dB -30 56 d8
-230,000 kHz | -115.000 kHz 2,000 kHz 1.99998 GHz -9,23 dam 3132 dB 6.32 d8 -230.000 kHz | -115.000 kHz 3.000 kHz 1.99998 GHz 14.30 dam -35.94 b 1094 da
115,000 kHz | 230,000 kHz 3,000 kHz 2,00022 GHz 21,14 dBm -43.23d -18.23d8 115.000 kHz | 230,000 kHz 3.000 kHz 2,00022 GHz -10,95 dam 32.58 db -758.da
230.000 kHz 575.000 kHz 3.000 kHz 200034 GHz -48 46 dBm -70.55 dB 3555 d8 230.000 kHz 575.000 kHz 3.000 kHz 200034 GHz 40,27 dBm -61.90 dB -26,90 d8
575.000 kHz 1.000 MH2 3.000 kHz 2.00058 GHz -61.78 dBm -£3.88 0B 48,78 d8 575.000 kHz 1.000 MHz 3.000 kHz 2.00058 GHz -56.48 dBm 7B.11 B -43.48 d8
L i ] Ready [T V) L )i ] Ready [T V)

Middle Channel / 3SC0O / QPSK

Middle Channel / 3SC9 / QPSK

Spectrum o Spectrum
Ref Level 27.21 dBm  Offset 7.21 db Mode Sweep Ref Level 27.21 dBm  Offset 7.21 cb Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 1Rm avgPwr [@ 15m AvgPwr
Limit §hack Pafs Limit §heck PAks
20 dp@y 20 dpor
10 dBm m 10 d8m -
o [ e 0 — IJ“ | —
-10d I “| o j| Sod l— "’WI “illl
20 i -20 di P Tt
-30 d8m -30 dem
40 ¢ -40 df
i Y, A \
=0 50
M o
0 d — ol | P! g S—
WitV S ottt Er—
70 df -70 d
CF 2.01 GHz 8001 pts Span 2.0 MHz CF 2.01 GHz 8001 pts Span 2.0 MHz
‘Spectrum Emission Mask ndard: None Spectrum Emission Mask ndard: None
T Power 22.09 dm Tx Bandwidth 200.000 kHz RBW 3.000 kHz Pawer 2231dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
RangeLlow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
1,000 MHz | -573.000 kHz 3,000 kHz 2,00940 GHz 56,40 dbm -50.4 db- -45.40d8 1,000 MHz | -575.000 kHz 3.000 kRz 2,00942 GHz -60,86 dBm 5317 db -47.06 dB
575.000 kHz 000 kHz 3.000 kHz 2.00977 GHz -39.44 dem £1.53 b 26,53 d8 575.000 kHz 000 kHz 3.000 kHz 2.00977 GHz -42.77 dém £5.08 b -30,08 d8
230.000 kHz | -115.000 kHz 2,000 kHz 2.00988 GHz 7.85 dBm 29.4 dB. -+.94 d8 230.000 kHz | -115.000 kHz 3.000 kHz 2.00988 GHz -16.95 dBm -39.26 dB -14.26 d8
115,000 kHz | 230,000 kHz 3,000 kHz 2,01012 GHz -21.16 dBm -43.25db -18.25d8 115.000 kHz | 230,000 kHz 3.000 kHz 2,01012 GHz -11.98 dom 3430 dB -930da
230.000 kHz 575.000 kHz 3.000 kHz 201024 GHz 46,23 dBm -68.32 dB -3332d8 230.000 kHz 575.000 kHz 3.000 kHz 201033 GHz 41,10 dBm 63.41 dB -28.41d8
575.000 kHz 1.000 MH2 3.000 kHz 2.01059 GHz -61.69 dBm -83.78 dB 48,69 d8 575.000 kHz 1.000 MHz 3.000 kHz 2.01060 GHz -57.15 dBm -79.46 0B -44.15 dB
L i ] Ready V) L )i ] Ready V)

Highest Channel / 3SC0 / QPSK

Highest Channel / 3SC9 / QPSK

Spectrum

Ref Level 27.21 dam
SGL Count 100/100

’E]

Offset 7.21 de Mode Sweep

Spectrum

Ref Level 27,21 dém
SGL Count 100/100

Offset 7.21 de

Mode Sweep

[@ 1Rm avgPwr [@ 15m AvgPwr
Limit §hack Limit §heck
20 dp@y 20 dpor
10 d8m h, 10 d8m = .l
o 0
o A% R\
1 .J’ f 7 — vk
-zod ! -20d |
-30 d8m -30 dem
04 4 o a0 d “\J"’\
-0 50 Y
0 df & el &0 d =l oo
o SO | sercsirasrtseptet e
70 df 70 o
CF 2.0199 GHz 8001 pts Span 2.0 MHz CF 2.0199 GHz 8001 pts Span 2.0 MHz
‘Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
T Power 21.60 dm Tx Bandwidth 200.000 kHz RBW 3.000 kHz T Pawer 21.70 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-575.000 kHz 3,000 kHz 2,01928 GHz 57,25 dbm -76.68 db- -44.20d8 -1,000 MHz | -575.000 kHz 3.000 kRz 2,01931 GHz 61,57 dom 53.28 dB -43.57 dB
-230.000 kHz 3.000 kHz 2.01987 GHz -35.04 dém 56.64 b 2164d8 575.000 kHz | -230.000 kHz 3.000 kHz 2.01987 GHz -43,62 dem 65.33 b 30,33 d8
-230,000 kHz | -115.000 kHz 2,000 kHz 2.01978 GHz -7.14 dam 2B.74 B -3.74d8 -230.000 kHz | -115.000 kHz 3.000 kHz 2.01978 GHz 17.48 dam -39.18 B -14.18 d8
115,000 kHz | 230,000 kHz 3,000 kHz 2,02002 GHz 21,64 dbm -23.44 b -la44ds 115.000 kHz | 230,000 kHz 3.000 kHz 2,02002 GHz -13,38 dém -35.08 b -10,08 d8
230.000 kHz 575.000 kHz 3.000 kHz 202013 GHz -48 45 dém -70.05 dé 3505 d8 230.000 kHz 575.000 kHz 3.000 kHz 202013 GHz -39.28 dBm -60.98 dB -25.98 d8
575.000 kHz 1.000 MH2 3.000 kHz 2.02051 GHz -62.22 dBm -£3.82 dB -49.22 da 575.000 kHz 1.000 MHz 3.000 kHz 2.02051 GHz 58,44 dBm -80.14 B 45,44 d8
L i ] Ready V) L )i ] Ready V)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : AARG1KAW
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SPORTON LAB.

FCC Radio Test Report

Report No. : FG512402

Band 23 SCS15KHz

Lowest Channel / 6SC0/ QPSK

Lowest Channel / 6SC6 / QPSK

Spectrum o Spectrum o
Ref Level 27.21 dBm  Offset 7.21 db Mode Sweep Ref Level 27.21 dBm  Offset 7.21 cb Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 1Rm avgPwr [@ 15m AvgPwr
Limit §hack Pafs Uimit fheck PAks
20 dp@y 20 dpor
10 dam M 10 dam M
o 0 J
-10 d —! o [ ;Y“U: jl
n'M
20 d -20di i
-30 dem -30 dem ;
40 ¢ 40 df W"W
. 7~ . P X
S0 # 50 L o
o et
R A e Sy -
"70 di
CF 2.0001 GHz 8001 pts Span 2.0 MHz CF 2.0001 GHz 8001 pts Span 2.0 MHz
‘Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
T Power 22.01 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz Tx Pawer 22.10 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |
-575.000 kHz 3,000 kHz 1,99932 GHz 57,68 dbm -79.68 db- -44.60 d8 -1,000 MHz | -575.000 kHz 3.000 kRz 1.99931 GHz -60,25 dam 52.35 db
- 000 kHz 3.000 kHz. 1.99987 GHz -37 46 dBm -59.46 dB 2446 d8 -575.000 kHz - 000 kHz 3.000 kHz 1.99986 GHz 42 66 dBm -64.76 dB
-230,000 kHz | -115.000 kHz 2,000 kHz 1.99998 GHz -9,14 dam 3114 B 6,14 d8 -230.000 kHz | -115.000 kHz 3.000 kHz 1.99998 GHz -16.12 dBm -38.22 dB.
115,000 kHz | 230,000 kHz 3,000 kHz 2,00022 GHz -19.93 dom -41.98 db -16.93 d8 115.000 kHz | 230,000 kHz 3.000 kHz 2,00022 GHz -14.78 dom -36.69 db
230.000 kHz 575.000 kHz 3.000 kHz 200034 GHz -42 84 dBm -64.84 dB 2984 d8 230.000 kHz 575.000 kHz 3.000 kHz 200033 GHz 40,35 dBm -62.45 dB
575.000 kHz 1.000 MH2 3.000 kHz 2.00058 GHz -61.13 dBm £3.13 dB 48,13 d8 575.000 kHz 1.000 MHz 3.000 kHz 2.00070 GHz -58.61 dBm 80.71 dB 4561 d8
L i ] Ready [T V) L )i ] Ready [T V)

Middle Channel / 6SC0/ QPSK

Middle Channel / 6SC6 / QPSK

Spectrum o Spectrum
Ref Level 27.21 dBm  Offset 7.21 db Mode Sweep Ref Level 27.21 dBm  Offset 7.21 cb Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 1Rm avgPwr [@ 15m AvgPwr
Limit §hack PABS Uimit fheck PAks
20 dp@y 20 dpor
10 dam Nﬁl 10 dam M
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-10 d r —! -10d
-30 d8m -30 dem
40 ¢ 40 df M“M\
-0 50 \.
0 d — ol P
et S [l SR [ segsmed
70 df 70 o
CF 2.01 GHz 8001 pts Span 2.0 MHz CF 2.01 GHz 8001 pts Span 2.0 MHz
‘Spectrum Emission Mask ndard: None Spectrum Emission Mask ndard: None
Power 21.91dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz 22.28 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-575.000 kHz 3,000 kHz 2,00942 GHz 58,10 dem -50.01 db- -45.10d8 1,000 MHz | -575.000 kHz 3.000 kRz 2,00942 GHz -60,08 dBm 52.34 db
000 kHz 3.000 kHz. 200976 GHz 40,69 dém -62.60 dB -27 .60 d8 -575.000 kHz 000 kHz 3.000 kHz 200977 GHz -43.11 dém -65.39 dB
+115.000 kHz 2,000 kHz 2.00988 GHz -5.75 dam -27.66 dB 2,66 d8 230.000 kHz | -115.000 kHz 3.000 kHz 2.00988 GHz 14,47 dam -36.75 dB.
230,000 kHz 3,000 kHz 2,01012 GHz -18.45 dom -40.36 db. -15.36 d& 115.000 kHz | 230,000 kHz 3.000 kHz 2,01012 GHz -14.63 dom 37.11d
575.000 kHz 3.000 kHz 201024 GHz -43 49 dém -65.40 dB -30 40 d8 230.000 kHz 575.000 kHz 3.000 kHz 201023 GHz 40,53 dém -62.81 dB
575.000 kHz 1.000 MH2 3.000 kHz 2.01059 GHz -61.56 dBm -£3.49 B -48.58 d8 575.000 kHz 1.000 MHz 3.000 kHz 2.01050 GHz -59.05 dBm £1.33 dB -46.05 d8
L i ] Ready V) L )i ] Ready V)

Highest Channel / 6SC0/ QPSK

Highest Channel /6SC6 / QPSK

Spectrum

’E]

Ref Level 27.21 dam
SGL Count 100/100

Offset 7.21 de Mode Sweep

Spectrum

Ref Level 27,21 dém
SGL Count 100/100

Offset 7.21 de Mode Sweep

[@1rm Avgpwr

[@18m Avgpwr

Limit Jhack Limit fheck
20 dp@y 20 dpor
10 dem 10 dem W'\
o 1‘ 0 j
-10 df mhn -10 di "ﬁ‘ﬁ'
d N d
-20 -20
k! 4
-30 dem -30 dBm 'rf
r M y
e fm-"\" e d "Mw.\
-50 R
0 d
e Tt f
70 df -70 df
CF 2.0199 GHz 8001 pts Span 2.0 MHz CF 2.0199 GHz 8001 pts Span 2.0 MHz
‘spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Tx Power 21.66 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz Tx Pawer 21.97 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | |
-575.000 kHz 3.000 kHz 2,01932 GHz -58.16 dBm -79.82 dB -45.16 dB -1.000 MH: -575.000 kHz 3.000 kHz 2,01932 GHz -61.21 dBm -83.15 dB
-230.000 kHz | 3.000 kHz 201367 GHz 35,62 dBm S72008  2220d8 575.000 kHz | -230.000 kiz | 3.000 kHz 201367 GHz ~43.19 dBm 6517 b
-230.000 kHz | -115.000kHz | 3.000 kHz 201978 GHz 5,55 dm 27.21ds -2.21d8 -230.000 kHz | -115.000 kiz | 3.000 kHz 201978 GHz 17.93 dém -39.51ds
115.000 kHz 230.000 kHz 3.000 kHz 2.02002 GHz -20.70 dBm -17.45 dB 115.000 kHz 230,000 kHz 3.000 kHz 2.02002 GHz -15.76 dBm -37.74 dB
230.000 kHz 575.000 kHz 3.000 kHz 202013 GHz 43 41 dém 3007 d8 230.000 kHz 575.000 kHz 3.000 kHz 202014 GHz -38.11 dém -60.09 dB
575.000 khz 1000 MHz | 3,000 kHz 202048 GHz -51.57 dBm 4857 d8 575.000 kHz 1.000 MHz | 3.000 knz 202050 GHz -58.73 dBm 07108 4573 d8
L i ] Ready V) L )i ] Ready V)
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Band 23 SCS15KHz

Lowest Channel / 12SC0 / QPSK

N/A

Spectrum | (=)

Ref Level 27.21 dem  Offset 7.21 de Mode Sweep

SGL Count 100/100

[@1rm Avgpwr
i ack

Lim
20 dp@y

10 da

0dem W
-10d !—_"‘ L' _1
o] Fl

~30 dém

e
=l
f,_-—-“.»
F

o " i

Iy
o nstand
70 di
CF 2.0001 GHz 8001 pts Span 2.0 MHz
‘Spectrum Emission Mask Standard: None
Tx Power 22.08 dm T Bandwidth 200.000 kHz RBW 3.000 kHz
RangeLlow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
000 MHz | -575.000 kHz 3,000 kHz 1.99949 GHz -57.72 dBm 79.ELdE -44.72.d8
75.000 kHz. 0.000 kHz 3.000 kHz. 1.99983 GHz -30.76 dém -17.85 d8
230.000 kHz | -115.000 kHz 2,000 kHz 1.99998 GHz 1091 dam 7.99 d8
115,000 kHz | 230,000 kHz 3,000 kHz 2,00022 GHz -16.57 dom -13.66 dB
230.000 kHz 575.000 kHz 3.000 kHz 200036 GHz -32 .59 dBém -19. 68 d8
575.000 kHz 1.000 MH2 3.000 kHz 2.00058 GHz -59.13 dBm -46.13 d8
il ¥
L i ] Ready i

Middle Channel /12SC0 / QPSK

N/A

Spectrum
Ref Level 27.21 dBm  Offset 7.21 db Mode Sweep
SGL Count 100/100
[@ 1Rm avgPwr
Limit gheck PARS
20 dp@y
10 d8
0 dém
-10 d
20 d
-30 dBm
40 df
-0
70 di
CF 2.01 GHz 8001 pts Span 2.0 MHz
‘Spectrum Emission Mask Standard: None
% Power 21,93 dBm T Bandwidth 200.000 kHz RBW 3.000 kHz
RangeLlow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
000 MHz | -575.000 kHz 3,000 kHz 2,00942 GHz 58,60 dBm -50.53 db- -45.60d8
75.000 kHz -230.000 kHz 3.000 kHz. 200974 GHz -34 55 dém -56.48 dB -2148d8
230.000 kHz | -115.000 kHz 2,000 kHz 2.00988 GHz 10,67 dam 32.60 dB. 7.60 d8
115,000 kHz | 230,000 kHz 3,000 kHz 2,01012 GHz -18.72 dém -40.65 db -15.65 da
230.000 kHz 575.000 kHz 3.000 kHz 201024 GHz -36.24 dBm -58.17 dB 2317 d8
575.000 kHz 1.000 MH2 3.000 kHz 2.01058 GHz -60.10 dBm -82.03 dB -47.10 d8
il ¥
L i ] Ready i

Highest Channel /12SC0 / QPSK

N/A

Spectrum

Ref Level 27.21 dem  Offset 7.21 de Mode Sweep
SGL Count 100/100
[@1rm Avgpwr

 E—
o !
o il

0 d M'N\
meripirese ™ ar——

70 d
CF 2.0199 GHz 8001 pts Span 2.0 MHz
‘Spectrum Emission Mask Standard: None
Tx Power 21.77 dm T Bandwidth 200.000 kHz RBW 3.000 kHz
RangeLlow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

000 MHz 000 kHz 3,000 kHz 201931 GHz 56,56 dBm 7873 dB -43.08 dB

575.000 kHz _ -230.000 kHz 3,000 kHz 2.01963 GHz 30,35 dBm 5212 dB -17.12d8
230.000 kHz 115.000 kHz 3,000 kHz 201978 GHz 11.92 dBm 33.66 dB. 8,69 da
115,000 kHz 230.000 kHz 3,000 kHz 2,02002 GHz 1 -39.58 db -14.58 d&
230.000 kHz 575.000 kHz 3,000 kHz 202014 GHz 53.84 db -18.84 d8
575.000 kHz 1.000 MHZ 3,000 kHz 2.02048 GHz -B0.44 dB. 45,66 d8

~r - —

L JL J Ready 4
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SPORTON LAB.

FCC Radio Test Report Report No. : FG512402

Conducted Spurious Emission

Band 23 SCS3.75KHz

Lowest Channel / 1SC0/ BPSK

Lowest Channel / 1SC0/ QPSK

Spectrum e Spectrum
Ref Level 20.60 d3m  Offset 580 b Mode Sweep Ref Level 20.90 dBm  Offset 5,80 cB Mode Sweep
SGL Count 30/320 SGL Count 30/30
(@1 Max [@1 Max
Tt Ghe v Tt ghock
Line _$PURIOUS_)INE_ARS_| P Line _$PURIOUS_)LINE_ABS |
10 d8m 10 d8m
0 dam 0 dBm
-10di i i
JRIGUS_L] _LINE_ABS_
-20 d
30 -30
40 df -40 di
50 df 50 d
70 df 70 d
Start 30.0 MHz 36002 pts Stop 18.0 GHz Start 30.0 MHz 36002 pts Stop 18.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangelp | RBW | Frequency | Powerabs | ALimit |
30,000 MHz 2.000 GHz 100.000 kHz 1.99928 GHz -46.66 dBm -33.66 dB 30.000 MHz 2.000 GHz 100.000 kHz 1.99928 GHz -46.27 dBm -33.27 dB
2.001 GHz 16.000 GHz 100,000 kHz 15.92440 GHz -45.59 dBm -32.59 db 2.001 GHz 18,000 GHz 100.000 kHz 15.62192 GHz 44,89 dBm -31.98 dB
— - — — - —
L i ] Ready i L )i ] Ready [T i

Middle Channel / 1SC0/ BPSK

Middle Channel / 1SC0/ QPSK

Spectrum

Spectrum

Ref Level 20.60 d3m  Offset 580 b Mode Sweep Ref Level 20.90 dBm  Offset 5,80 cB Mode Sweep
SGL Count 30/320 SGL Count 30/30
(@1 Max [@1 Max
T 13 7. Tt g
Line _§PURIOUS_|LINE_ABS_| P, Line _BPURIOUS_LINE_ABS |
10 d8m 10 d8m
0 dam 0 dBm
-10di i i
| SPURIOUS_LI - _LINE_ABS_
-20 df
30 -30
40 df -40 di
50 df 50 d
70 df 70 d
Start 30.0 MHz 36002 pts Stop 18.0 GHz Start 30.0 MHz 36002 pts Stop 18.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangelp | RBW | Frequency | Powerabs | ALimit |
30,000 MHz 2.009 GHz 100.000 kHz 2.00918 GHz -43.93 dBm -30.98 dB 30.000 MHz 2.009 GHz 100.000 kHz 2.00918 GHz -46.05 dBm -33.05 dB
2.011 GHz 16.000 GHz 100,000 kHz 15.98115 GHz -44,92 dBm -31.92 dB 2.011 GHz 18.000 GHz 100.000 kHz 15.98215 GHz -44,35 dBm -31.35 dB
— - — — - —
L L Jo Ready A L L ) A

Highest Channel / 1SCO/ BPSK

Highest Channel / 1SC0/ QPSK

Spectrum

Spectrum

0 -a0
40 df a0 d
-50 d | M 50 d |

Ref Level 20.60 d3m  Offset 580 b Mode Sweep Ref Level 20.90 dBm  Offset 5,80 cB Mode Sweep
SGL Count 30/320 SGL Count 30/30
(@1 Max [@1 Max
T 13 v Tt g7
Line _$PURIOUS_)INE_ARS_| P Line _$PURIOUS_)LINE_ABS |
10 d8m 10 d8m
0 dam 0 dBm
-10di

_ LINE_ARS_

70 d
Start 30.0 MHz 36002 pts Stop 18.0 GHz Start 30.0 MHz 36002 pts Stop 18.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangelp | RBW | Frequency Power Abs | ALimit |
30,000 MHz 2.019 GHz 100.000 kHz 2.01908 GHz -45.57 dBm -32.57 dB 30.000 MHz 2.019 GHz 100.000 kHz 2.01908 GHz -45.80 dBm -32.80 dB
2.020 GHz 16.000 GHz 100,000 kHz 1569701 GHz -44,85 dBm -31.85 db 2.020 GHz 18,000 GHz 100.000 kHz 15.97591 GHz -45,19 dBm -32.19 dB
i ' il '
L i Ready i L )i Ready i
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SPORTON LAB.

FCC Radio Test Report

Report No. :

FG512402

Band 23 SCS15KHz

Lowest Channel / 1SC0/ BPSK

Lowest Channel / 1SC0/ QPSK

Spectrum e Spectrum
Ref Level 20.60 d3m  Offset 580 b Mode Sweep Ref Level 20.90 dBm  Offset 5,80 cB Mode Sweep
SGL Count 30/320 SGL Count 30/30
(@1 Max [@1 Max
Tt ghock v Tt ghock
Line _$PURIOUS_)INE_ARS_| P Line _$PURIOUS_)LINE_ABS |
10 d8m 10 d8m
0 dam 0 dBm
-10di -10 di i
- | _LINE_ABS_
20 d
-30 -30
40 df -40 di
50 df t 50 d
70 d 70 d
Start 30.0 MHz 36002 pts Stop 18.0 GHz Start 30.0 MHz 36002 pts Stop 18.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangelp | RBW | Frequency | Powerabs | ALimit |
30,000 MHz 2.000 GHz 100.000 kHz 1.99928 GHz -44.32 dBm -31.32 dB 30.000 MHz 2.000 GHz 100.000 kHz 1.99928 GHz -46.46 dBm -33.46 dB
2.001 GHz 16.000 GHz 100,000 kHz 2.01942 GHz -43,50 dém -30.50 db 2.001 GHz 18,000 GHz 100.000 kHz 17.69277 GHz -45.01 dém -32.01dB
i ' il '
L L Jo Ready 4 L L ) A

Middle Channel / 1SC0/ BPSK

Middle Channel / 1SC0/ QPSK

Spectrum e Spectrum e
Ref Level 20.60 d3m  Offset 580 b Mode Sweep Ref Level 20.90 dBm  Offset 5,80 cB Mode Sweep
SGL Count 30/320 SGL Count 30/30
(@1 Max [@1 Max
Tt Ghe v Tt ghock
Line _$PURIOUS_)INE_ARS_| P Line _$PURIOUS_)LINE_ABS |
10 d8m 10 d8m
0 dam 0 dBm
-10 di i
| _LINE_ABS_
=20 di
-30 -30
40 df -40 di
50 df 1 50 d |
70 d 70 d
Start 30.0 MHz 36002 pts Stop 18.0 GHz Start 30.0 MHz 36002 pts Stop 18.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangelp | RBW | Frequency | Powerabs | ALimit |
30,000 MHz 2.009 GHz 100.000 kHz 2.00918 GHz -46.03 dBm -33.03 dB 30.000 MHz 2.009 GHz 100.000 kHz 2.00918 GHz -44.56 dBm -31.56 dB
2.011 GHz 16.000 GHz 100,000 kHz 15.37057 GHz -44,70 dBm -31.70 dB 2.011 GHz 18,000 GHz 100.000 kHz 17.66448 GHz -45.29 dém -32.20 db
i ' il '
L L Jo Ready A L L ) A

Highest Channel / 1SC0O/ BPSK

Highest Channel / 1SC0/ QPSK

Spectrum Spectrum e
Ref Level 20.60 d3m  Offset 580 b Mode Sweep Ref Level 20.90 dBm  Offset 5,80 cB Mode Sweep
SGL Count 30/320 SGL Count 30/30
(@1 Max [@1 Max
T 13 v Tt g A
Line _$PURIOUS_)INE_ARS_| P Line _$PURIOUS_)LINE_ABS | P
10 d8m 10 d8m
0 dam 0 dBm
-10 di i
| SPURIOUS_LINE_aRS_
=20 di
= 30
40 df -40 di
50 df | 50 d 1
70 d 70 d
Start 30.0 MHz 36002 pts Stop 18.0 GHz Start 30.0 MHz 36002 pts Stop 18.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangelp | RBW | Frequency | Powerabs | ALimit |
30,000 MHz 2.019 GHz 100.000 kHz 2.01908 GHz -44.66 dBm -31.66 dB 30.000 MHz 2.019 GHz 100.000 kHz 2.00068 GHz -43.19 dBm -30.19 d8
2.020 GHz 16.000 GHz 100,000 kHz 16.36939 GHz -45.21 dém -32.21d 2.020 GHz 18,000 GHz 100.000 kHz 1599938 GHz -44,83 dBm -31.83 dB
— - — — - —
L L Jo Ready A L L ) A
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SPORTON LAB.

Emission limits for protection of aeronautical service

Band 23 Carrier off

INE_ABS

70 di

-80 dBm—t
TS S TR

-0

Stop 1.61 GHz

Start 1.559 GHz 2001 pts
Spurious Emissions
Range Low | Range Up RBW Frequency | powerabs | ALimit |
1.555 GHz 1.610 GHz 1.000 MHz 159612 GHz 30,57 dem -30.57 e
| Measuring... [ FERCEE X ) 4

Page Number 1 Al13 of A35
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SPORTON LAB.

FCC Radio Test Report

Report No. : FG512402

Band 23 SCS3.75KHz

BPSK

Lowest Channel / 1SCO Carrier on

Lowest Channel / 1SCO Discrete

(=

Spectrum

Spectrum
Ref Level 0.00 d@m__Offset 580 b Mode Sweep Ref Level 0,00 dem __Offset 5.80 & Mode Sweep
(@1 Max (@1 Miax
Limit §heck Limit heck
Line _$PURIOUS_|LINE_ABS_| Line _§PURIOUS_LINE_ABS |
-20d -20 di
~30 dém -30 dém
SPURIDUS_LINE_ABS 0
sod SPURIOUS_LINE_ABS
RO FPN AT A SRATURTINY JRETN PO I il s b
60 d 60 di
Ll PV RPPRTIITORR] WEpeR TR (W | m PORY SRV T SPRWPPT NPT T W P WL T TTIRT SRR | PR ARy
il Sl o et 4 La s
70 d 70 d
80 -80
50 -50
Start 1,559 GHz 2001 pts Stop 1.61 GHz Start 1.559 GHz 2001 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Range Low | Range Up 1 Frequency | powerabs | ALimit | Range Low | Rengeup | RBW 1 Frequency Power Abs | ALimit |
1.558 GHz 1.610 GHz 1.000 MHz 158942 GHz 53,92 dBm -13.52 e 1.558 GHz 1610 GHz 30.000 kHz 160043 GHz 61,50 dBm -11.50 e
il |
L JL Measuring...  QESRERNNN S 4 L I | Measuring... [ TTTTTT ) 4

Middle Channel / 1SCO Carrier on

Middle Channel / 1SCO Discrete

(=

E]

Spectrum

Mode Swesp

Spectrum
Ref Level 0.00 d@m__Offset 580 b Mode Sweep Ref Level 0,00 dem __Offset 5.80 &
(@1 Max (@1 Miax
Limit §heck Limit heck
Line _$PURIOUS_|LINE_ABS_| Line _§PURIOUS_LINE_ABS |
di 10 d
-20d -20 di
~30 dém -30 dém
= -40
-sod SPURIOUS_LINE_ABS
datill rx Y WU | VIRV S PITEVRI P T | A A .
0 d 60 des FOPVRCTW! YV ATV PTRTTS X m w YT P—
70 d 70 di
-80 -80
50 -50
Start 1,559 GHz 2001 pts Stop 1.61 GHz Start 1.559 GHz 2001 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Range low | RangeUp | RBW 1 Frequency | powerabs | ALimit | Range Low Range Up | RBW 1 Frequency | powerabs | ALimit |
1.558 GHz 1.610 GHz 1.000 MHz 157622 GHz 54,02 dBm -14.02 B 1.558 GHz 1610 GHz 30.000 kHz 160335 GHz 50,53 dBm -10.53 dB
- ‘ - - —
JL | Measuring... [N D e 4 I | Measuring... [ TTTTTT ) 4

Highest Channel / 1SCO Carrier on

Highest Channel / 1SCO Discrete

(=

E]

Spectrum

Mode Swesp

Spectrum
Ref Level 0.00 d@m__Offset 580 b Mode Sweep Ref Level 0,00 dem __Offset 5.80 &
(@1 Max (@1 ax
Limit §heck Limit heck
Line _$PURIOUS_|LINE_ABS_| Line _§PURIOUS_LINE_ABS |
di 10 d
-20d -20 di
~30 dém -30 dém
e -40
=0 SPURIOUS_LINE_ABS
i " b o bbbl iniih mn " i A
60 o -60 di
[P IRY A T RRREVIVINY N WYY diLod, el WA rarRry ) s b
70 d 70 di
-80 -80
50 -50
Start 1,559 GHz 2001 pts Stop 1.61 GHz Start 1.559 GHz 2001 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Range Low | Range Up 1 Frequency | powerabs | ALimit | Range Low | Rengeup | RBW 1 Frequency Power Abs | ALimit |
1.558 GHz 1.610 GHz 1.000 MHz 158453 GHz 54,04 dBm -14.04 dB 1.558 GHz 1610 GHz 30.000 kHz 159691 GHz 61,37 dem -11.37 de
i |
L JL | Heasuring... [ 4 L JL | Heasuring... [1] 4
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Report No. : FG512402

Band 23 SCS3.75KHz

QPS

K

Lowest Channel / 1SCO Carrier on

Lowest Channel / 1SCO Discrete

(=

Spectrum

Spectrum

Ref Level 0.00 d@m__Offset 580 b Mode Sweep Ref Level 0,00 dem __Offset 5.80 & Mode Sweep

(@1 Max (@1 Miax

Limit §heck Limit heck
Line _$PURIOUS_|LINE_ABS_| Line _§PURIOUS_LINE_ABS |

-20d -20 di

-30 dem -30 dem

SPURIDUS_LINE_ABS 0

-50d SPURIOUS_LINE_ABS

bk da, ki A A e o bt ! A

ik i ad Vbl s il .

P TR FPW1 OB APF0) TR B DPY PP e 0 R R P bonsivgpitsA il it
70 d -70 d

80 -80

50 -50

Start 1,559 GHz 2001 pts Stop 1.61 GHz Start 1.559 GHz 2001 pts Stop 1.61 GHz

Spurious Emissions Spurious Emissions

Range low | RangeUp | 1 Frequency | powerabs | ALimit | Range Low | Rengeup | RBW 1 Frequency Power Abs | ALimit |
1.558 GHz 1.610 GHz 1.000 MHz 160540 GHz 53,36 dBm -13.36 e 1.558 GHz 1610 GHz 30.000 kHz 158840 GHz 61,23 dBm -11.28 de
- — —

L hi ] Measuring... GRRRESIEN W6 i L R Measuring...  @ULRLLLCR i
Spectrum o Spectrum o
Ref Level 0.00 d@m__Offset 580 b Mode Sweep Ref Level 0,00 dem __Offset 5.80 & Mode Sweep
(@1 Max (@1 Miax

Limit §heck Limit heck
Line _$PURIOUS_|LINE_ABS_| Line _§PURIOUS_LINE_ABS |
di 10 d
-20d -20 di
-30 dem -30 dem
= -40
sod SPURIOUS_LINE_ABS
" st dhsah et i " 1 i
60 d -60 di
S R R T T PR ST ST MUV T SO
il ¥
70 d -70 d
-80 -80
50 -50
Start 1,559 GHz 2001 pts Stop 1.61 GHz Start 1.559 GHz 2001 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Range Low | Range Up RBW 1 Frequency | powerabs | ALimit | Range Low | Rengeup | RBW 1 Frequency | powerabs | ALimit |
1.558 GHz 1.610 GHz 1.000 MHz 159194 GHz 53,94 dBm -13.54 B 1.558 GHz 1610 GHz 30.000 kHz 158955 GHz 61,41 dBm -il41de
| |
l ] Measuring... GRRRESIEN W6 i R ] Measuring... MERRERAEN i

Highest Channel / 1SCO Carrier on

Highest Channel / 1SCO Discrete

Spectrum

(=

Spectrum
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Ref Level 0.00 dBm

Offset 5.80 de

Mode Swesp

Ref Level 0.00 d@m__Offset 580 b Mode Sweep
(@1 Max (@1 ax
Limit §heck Limit heck
Line _$PURIOUS_|LINE_ABS_| Line _§PURIOUS_LINE_ABS |
di 10 di
-20d -20 di
~30 dém -30 dém
e -40
=0 SPURIOUS_LINE_ABS
TR PR R ) N TSRy oy P A e
60 o -60 di
ol T T nn U TN A I W st A b IR I
70 d 70 di
-80 -80
50 -50
Start 1,559 GHz 2001 pts Stop 1.61 GHz Start 1.559 GHz 2001 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Range low | RangeUp | 1 Frequency | powerabs | ALimit | Range Low | Rengeup | RBW 1 Frequency Power Abs | ALimit |
1.558 GHz 1.610 GHz 1.000 MHz 156225 GHz 54,09 dBm -14.00 1.558 GHz 1610 GHz 30.000 kHz 158715 GHz 60,47 dBm -10.47 o
I I
L JL | Heasuring... 4 L JL | Heasuring... [1] 4
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Band 23 SCS 15KHz

BPSK

Lowest Channel / 1SCO Carrier on

Lowest Channel / 1SCO Discrete

(=

Spectrum

Spectrum

Ref Level 0.00 d@m__Offset 580 b Mode Sweep Ref Level 0,00 dem __Offset 5.80 & Mode Sweep

(@1 Max (@1 Miax

Limit §heck Limit heck
Line _$PURIOUS_|LINE_ABS_| Line _§PURIOUS_LINE_ABS |

-20d -20 di

-30 dém -30 dém

SPURIDUS_LINE_ABS 0
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Start 1,559 GHz 2001 pts Stop 1.61 GHz Start 1.559 GHz 2001 pts Stop 1.61 GHz

Spurious Emissions Spurious Emissions

Range low | RangeUp | RBW 1 Frequency | powerabs | ALimit | Range Low Range Up | RBW 1 Frequency Power Abs | ALimit |
1.558 GHz 1.610 GHz 1.000 MHz 157099 GHz 53,26 dBm -13.26 dp 1.558 GHz 1610 GHz 30.000 kHz 159271 GHz 61,70 dém -11.70 de
- — —

L hi ] Measuring... ERARERAAN W i L R Measuring...  @ULRLLLCR i
Spectrum o Spectrum o
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(@1 Max (@1 Miax

Limit §heck Limit heck
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di 10 d
-20d -20 di
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Start 1,559 GHz 2001 pts Stop 1.61 GHz Start 1.559 GHz 2001 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Range Low | Range Up RBW 1 Frequency | powerabs | ALimit | Range Low | Rengeup | RBW 1 Frequency | powerabs | ALimit |
1.558 GHz 1.610 GHz 1.000 MHz 157244 GHz -53.21 dBm -13.21de 1.558 GHz 1610 GHz 30.000 kHz 158137 GHz 60,73 dBm -10.73 de
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l Measuring...  EEOLLLLLD i R ] Measuring... MERRERAEN i

Highest Channel / 1SCO Carrier on
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Ref Level 0.00 dém _ Offset 550 oB Mode Sweep

@1 Max
Limit heck
Line _£PURIOUS_LINE_ABS.|

E]

Spectrum
Ref Level 0.00 dBm
(@1 1=

Limit gheck
Line _§PURIOUS_|LINE_ABS |

Offset 5.80 de Mode Swesp

-10

-20d -20 di
~30 dém -30 dém
e -40
=0 SPURIOUS_LINE_ABS
IFTRRTTIREY RPN okl Lk oot " . . "
60 d 60 di
\r_llh i 0 i Lt el i o s s g
70 d 70 di
-80 -80
50 -50
Start 1,559 GHz 2001 pts Stop 1.61 GHz Start 1.559 GHz 2001 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Range low | RangeUp | RBW 1 Frequency | powerabs | ALimit | Range Low | Rengeup | RBW 1 Frequency Power Abs | ALimit |
1.558 GHz 1.610 GHz 1.000 MHz 159380 GHz -53.93 dém -13.53 dp 1.558 GHz 1610 GHz 30.000 kHz 158254 GHz 61,33 dBm -11.33 de
I I
] Measuring... i L )i ] Measuring... i

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : AARG1KAW
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SPORTON LAB.

FCC Radio Test Report

Report No. : FG512402

Band 23 SCS 15KHz

QPSK

Lowest Channel / 1SCO Carrier on

Lowest Channel / 1SCO Discrete

Spectrum

(=)

Spectrum

Ref Level 0.00 dem__ Offset 5.50 d& Mode Swesp

Ref Level 0.00 d@m__Offset 580 b Mode Sweep
(@1 Max (@1 Miax
Limit §heck P, Limit heck
Line _$PURIOUS_|LINE_ABS_| P, Line _§PURIOUS_LINE_ABS |
-20d -20 di
~30 dém -30 dém
SPURIDUS_LINE_ABS 0
sod SPURIOUS_LINE_ABS
JRCN TR Py I " S s ho RPRRETN P IERT Y AU T TR ey
60 d 60 di
b sl L ot ot Ml [ i SR bt PRI U
-70 df 70 di
-80 -80
50 -50
Start 1,559 GHz 2001 pts Stop 1.61 GHz Start 1.559 GHz 2001 pts Stop 1.61 GHz
Spurious Emissions
Range low | RangeUp | RBW 1 Frequency | powerabs | ALimit [| Range Low | Rengeup | RBW 1 Frequency Power Abs | ALimit |
1.558 GHz 1.610 GHz 1.000 MHz 156612 GHz -53.57 dém -13.87 dB 1.558 GHz 1610 GHz 30.000 kHz 160540 GHz 61,17 dem -11.17 de
I i I
L hi ] Measuring... MEREEENND i L R ] Measuring... MERRERAEN i
Spectrum o Spectrum o
Ref Level 0.00 d@m__Offset 580 b Mode Sweep Ref Level 0,00 dem __Offset 5.80 & Mode Sweep
(@1 Max (@1 Miax
Limit §heck Limit heck
Line _$PURIOUS_|LINE_ABS_| Line _§PURIOUS_LINE_ABS |
di 10 di
-20d -20 di
~30 dém -30 dém
e -40
sod SPURIOUS_LINE_ABS
. ey bbbty Aotk " . P P
60 o 60 db
i ot i o ser s s
70 d 70 di
-80 -80
50 -50
Start 1,559 GHz 2001 pts Stop 1.61 GHz Start 1.559 GHz 2001 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Range Low | Range Up RBW 1 Frequency | powerabs | ALimit | Range Low Range Up | RBW 1 Frequency | powerabs | ALimit |
1.558 GHz 1.610 GHz 1.000 MHz 159383 GHz 53,96 dBm -13.56 B 1.558 GHz 1610 GHz 30.000 kHz 160433 GHz 50,80 dBm -10.50 B
I I
l ] Heasuring... W ] i R ] Measuring... MERRERAEN i
Spectrum o Spectrum o
Ref Level 0.00 d@m__Offset 580 b Mode Sweep Ref Level 0,00 dem __Offset 5.80 & Mode Sweep
(@1 Max (@1 Miax
Limit §heck Limit heck
Line _$PURIOUS_|LINE_ABS_| Line _§PURIOUS_LINE_ABS |
di 10 d
-20d -20 di
~30 dém -30 dém
e -40
=0 SPURIOUS_LINE_ABS
IRreyy N Il Yo AR || N T} oLl el iyt
0 d - 60 d
i [P T P PR AT PP T e
hombepy & Pty W 0 b b M oy pathe}
70 d 70 di
-80 -80
a0 -50
Start 1,559 GHz 2001 pts Stop 1.61 GHz Start 1.559 GHz 2001 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Range low | RangeUp | 1 Frequency | powerabs | ALimit | Range Low | Rengeup | RBW 1 Frequency Power Abs | ALimit |
1.558 GHz 1.610 GHz 1.000 MHz 159717 GHz 53,73 dém -13.79 de 1.558 GHz 1610 GHz 30.000 kHz 156256 GHz 61,23 dBm -11.23de
I I
L i ] Heasuring... Wi i L )i ] Heasuring... W i
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Report No. : FG512402

Frequency Stability

Test Conditions LTE Band 23 (QPSK) / Middle Channel Limit
3.75 KHz 10ppm
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 6.0080
40 Normal Voltage 1.1503
30 Normal Voltage 1.5054
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 1.4548
0 Normal Voltage 1.4462

-10 Normal Voltage 3.6887 PASS
-20 Normal Voltage 0.0564
-30 Normal Voltage 0.5325
20 Maximum Voltage 5.0044
20 Normal Voltage 4.9158
20 Minimum Voltage 1.4683

Note: Normal Voltage =3.88 V. ; Minimum Voltage =3.6 V. ; Maximum Voltage =4.48 V.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : AARG1KAW
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=aonas. FCC Radio Test Report Report No. : FG512402

Band 255

Occupied Bandwidth

Mode LTE Band 255 : 99%0BW (kHz)
SCS 15kHz
Mod. QPSK
SC Size 12SCO0
Lowest CH 181.32
Middle CH 184.52
Highest CH 183.82

Sporton International Inc. (Kunshan) Page Number 1 A19 of A35

TEL : +86-512-57900158
FCC ID : AARG1KAW




SPORTON LAB.

FCC Radio Test Report Report No. : FG512402

Band 255 SCS 3.75KHz
Lowest Channel / 12SC0 / QPSK

Spe

m

Ref Level 31.10 dam
o Att
[@ 1Pk Max

Offset 5.60 48 = RBW
40 dB @ SWT

3 kHz

6.7 ms @ VBW 10 kHz  Mode Sweep

ML

20 dam

T 0cC B 181.318681319 kHz

10 d8

AN

v e

0 dBm ‘

W N\
20 L) sk

Ay

CF 1.6267 GHz

Marker

Type | Ref | Tre |
M1 1

1001 pts

Span 500.0 kHz

X-value |
1.62665654 GH2
1.626602096 GHz
1.626783417 GHZ

Y-value |
13.55 dBm
431 dBm

Function | Function Result |

TL 1

Qcc Bw
T2 1

181.318681318 kHz

i

3.48 dBm

JL

Measuring...

4

Middle Channel / 12SC0 / QPSK

Spectrum o
RefLevel 31.10 dom  Offset 5.60 dé @ RBW 3 khz
e Att 40dE @ SWT  56ms @ VBW 10kHz  Mode Sweep
[@ 30k max
i Mi[1] 12.10 dBm)
1.643428360 GHz
20 dar 0ce Bw 184.515195369 kHz|
10 d8m A
ANETY.D
) ¢ A
0dem -
W
W
A
AN
I
50 d
-60
CF 1.6435 CHz 691 pts Span 500.0 kHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ 1 1.64342636 GHz 12.10 dém
T 1 1.643403763 GHz -2.42 dém Oce Bw 1B4.515105369 kHz
T2 1 1.643588276 GHz -1.66 dbm
i | Heasuring...

Highest Channel / 12SCO0 / QPSK

Spectrum o
Ref Level 31.10 dém  Offset 5.50 d6 @ RBW 3 kHz
o At 40dE @ SWT 6.7 ms @ VBW 10kH:  Mode Sweep
[@ 1Pk Max
Mil1] 12.11 dBm|
1.659842060 GHz
20 dam ; oce Bw 183.816183816 kHz|
X
10 d8 ara
AN AT A
IV YT VAN
0 dam -
- o i
o \A
20 o ! "vv‘
ARV N
50 d
€od
CF 1.6599 GHz 1001 pts Span 500.0 kHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.65984206 GHz 12.11 d8m
TL 1 1.655801596 GHz -1.67 dBm Oce Bw 163.816183816 kHz
T2 1 1.659985415 GHZ -1.72 dBm
- T -
JL J HMeasuring...

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : AARG1KAW
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SPORTON LAB.

FCC Radio Test Report

Report No. : FG512402

MASK

Band 255 SCS3.75KHz

Lowest Channel / 1SC0/ BPSK

Lowest Channel / 1SCO / QPSK

Spectrum

(=)

Ref Level 27.01 dam
SGL Count 100/100

Offset 7.01 de Mode Swesp

Spectrum

Ref Level 27.01 dgm
SGL Count 100/100

Offset 7.01 de Mode Swesp

CF 1.6267 GHz B001 pts

Span 2.0 MHz

[@1Rm Avgpwr [@1Rm avgPwr
Limit §heck Limit $heck PABS
20 dpmomy ﬂ 20 dgoom n
10 dBm 1
iy i y I
o - \\ i o M \\,. \
20 ! P 20 di ,’ e,
and A [ ‘\ 304 || / ‘\
|
a0 f“‘.ﬂ‘ |J’ \\“ 40 fu"-wa"J
. - il
W“.
-60
——— e
Mien T R Y W) g i Y

CF 1.6267 GHz 8001 pts

Span 2.0 MHz

Spectrum Emission Mask Standard: None

Spectrum Emission Mask Standard: None

Tx Power 21.46 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz Tx Pawer 20.84 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz
Range Low RangeUp | RBwW | Frequency | PowerAbs | PowerRel |  aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  aLimit |
1,000 MHz -575.000 kHz 3,000 kHz 162611 GHzZ -60.97 dam -82.43 dB. -47.97 dB -1.000 MHz -575.000 kHz 3,000 kHz 1.62612 GHz -60.21 dBm -81.05 dB. -47.21 dB
575.000 kHz | -230.000 kHz 3.000 kHz 162643 GHz -33.74 dbm 552006 -20.20d8 575.000 kHz | -230.000kHz | 3,000 kHz 162643 GHz -31.05 dBm 5168de -16.08d8
-230.000 kHz -115.000 kHz 3.000 kHz 1.62658 GHz -7.93 dBm -29.38 dB. 4,38 dé -230.000 kHz -115.000 kHz 3.000 kHz 1.62658 GHz -6.28 dBm -2.12d8
115.000 kHz 230.000 kHz 3.000 kHz 1.62682 GHz -27 .45 dém -48.91 dB. 23,91 dB 115.000 kHz 230.000 kHz 3.000 kHz 1.62682 GHz -27.85 dam -23.69 dB
230,000 kHz | 575.000 kHz 3,000 kHz 162636 GHz 53,40 dbm 7406db -30.86d8 230,000 kHz | 575.000kHz | 3,000 kHz 162636 GHz -52.06 dbm -37.90d8
575.000 khz 1.000 MHz 3.000 kHz 162757 GHz -62.91 dém -84.37 dB -49.91d8 575.000 khz 1.000 MHz | 3.000 kHz 1.62756 GHz -62.12 dBm -49.12 d8
L )i J Ready 4 L J Ready 4
Date: G.APR.2025 BE Date:

Middle Channel / 1SC0/ BPSK

Middle Channel / 1SC0O / QPSK

Spe

m

Spectrum

Bha

Ref Level 27.01 d8m  Offset 7.01dB Mode Sweep Ref Level 27.01 d8m  Offset 7.01 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@1rm avgPur [@15m AvgPur
Limit gheck PABS ‘Linnl heck PABS
20 dptimy l 20 dpooy '|
0 “ 10 H
0 dBm \ od f\
BUL| 10 d
AN 17
20 d -20 di /

s /

AL : Y

.

Spectrum Emission Mask
Tx Power 20.53 dBm
Range Low

Standard: None
Tx Bandwidth 200.000 kHz

RBW 3.000 kHz

o pparey e = — Iy
70 -70 di
CF 1.6435 GHz 8001 pts Span 2.0 MHz CF 1.6435 GHz 8001 pts Span 2.0 MHz

Spectrum Emission Mask
Tx Power 20.61 dBm

Standard: None
Tx Bandwidth 200.000 kHz

RBW 3.000 kHz

Range U, RBW Frequenct Power Abs Power Rel ALimit Range Low | Rangeup | RBW | Frequency Power Abs Power Rel ALimit
-1,000 MHz |__-575.000 kHz 3.000 kHz 164261 GHz -56.63 dBm 7.36 db 43,0308 -1,000 MHz |__-575.000 kHz 3.000 kHz 164292 GHz -56.95 dBm -77.56 0B -43.96 dB
-575.000 kHz -230.000 kHz 3.000 kHz 1.64323 GHz -2B.25 dBm -48.78 dB -13.78 d8 -575.000 kHz -230.000 kHz 3.000 kHz 1.64323 GHz -2B.80 dBm -49.41 dB -14.41 d8
-230.000 kHz | -115.000 kHz 3.000 kHz 164338 GHz -7.55 dim -26.08 db 3,08 db -230.000 kHz | -115.000 kHz 3.000 kz 164338 GHz -7.7 dim -28.39 db 3,39 dB
115.000 kHz | 230000 kHz 3.000 kHz 164362 GHz -26.16 dBm -48.68 08 23,69 d8 115.000 kHz | 230,000 kHz 3.000 khiz 164362 GHz -26.67 dBm -49.23 0B 24,26 dB
230.000 kHz 575.000 kHz 3.000 kHz 1.64373 GHz -40.73 dBm -70.26 dB -35.26 dB 230.000 kHz 575.000 kHz 3.000 kHz 164374 GHz -40.46 dBm -70.06 dB -35.06 d8
575.000 kHz 1.000 MKz 3.000 kHz 1.64408 GHZ -51.04 dBm 8157 di -48.0+ d8 575.000 kHz 1.000 MKz 3.000 kHz 164410 GHZ -51.36 dBm -81.99 B 483,39 dB
L hi )j Ready 4 L )i )j Ready P
Date: 25 Date: 29.MAR

Highest Channel / 1SCO/ BPSK

Highest Channel / 1SCO / QPSK

Spectrum Spectrum
Ref Level 27.01 cém  Offset 7.01 d& Mode Swaep Ref Level 27.01 dem  Offset 7.01 dB. Mode Swaep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm avgPwr [@18m Avgrwr
Limit ¢hack ‘Linnl hack
20 dpmomy || 20 dpoioy ’
10 dBm ”" 10 ﬁ\
od 0 d
o =\ N o =\ \
. RN 1 ; /N ]
20 d ¢ ._,\ -20d ".‘
-30d -30 d ‘” t
A
J Y \
a0 dl 40 i
v \
o “‘mu.\‘ o ‘M-\m
60 S
Pttt S B LS S e
-70 df
8001 pts Span 2.0 MHz CF 1.6599 GHz 8001 pts Span 2.0 MHz
o Standard: None Spectrum Emissian Mask Standard: None
Tx Powier 20.26 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz Tx Pawier 20.65 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Range Lows RangeUp | RBw | Frequency | PowerAbs | PowerRel |  aLimit Range low | RangeUp | RBW | Frequency | Powerabs | PowerRel |
1,000 MHz -575.000 kHz 3,000 kHz 1.65930 GHz -56.38 dém =76.65 dB. -43,38 d8 -1.000 MHz -575.000 kHz 3,000 kHz 1.65932 GHz -57.02 dBm 67 dB.
575.000 kHz | -230.000kHz | 3.000 kHz 1A5963 GHz -25.50 dém 45766 -1076d8 575.000 kHz  -230.000 kHz | 3000 kHz 1A5963 GHz -25.33 dbm 4526 b
-230.000 kHz -115.000 kHz 3.000 kHz 1.65978 GHz 7.73 dBm -27.95 dB. 2,99 dé -230.000 kHz -115.000 kHz 3.000 kHz 1.65978 GHz -7.68 dBm -28.33 dB
115.000 kHz 230.000 kHz 3.000 kHz 1.66002 GHz 28.67 dBm -48.94 dB. 23,94 dB 115.000 kHz 230.000 kHz 3.000 kHz 1.66002 GHz -27.98 dam -48.63 dB.
230000 kHz | 575.000kHz | 3.000 kHz 166013 GHz -50.45 dém 30716 -3571d8 230000 khz | 575.000kHz | 3,000 kHz 166013 GHz -50.33 dém -70.26 b
575.000 khz 1.000 MHz | 3.000 kHz 1.66076 GHz -61.27 dém -81.53 db -48.27 d8 575.000 khz 1.000 MHz | 3.000 kHz 166049 GHz -61.45 dBm -62.10 db -48.45 dB
L )i )i Ready 11 i J Ready [1T] 4

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : AARG1KAW
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SPORTON LAB.

FCC Radio Test Report Report No. : FG512402

Band 255 SCS3.75KHz

Lowest Channel / 1SC47/ BPSK Lowest Channel / 1SC47 / QPSK

(=]

Spectrum Spectrum
Ref Level 27.01 cém  Offset 7.01 d& Mode Swaep Ref Level 27.01 dem  Offset 7.01 dB. Mode Swaep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr [@18m Avgrwr
Limit ¢hack PA ‘Limll hack
20 dpmomy h 20 dpoioy Il
10 dém ‘l 10 J‘I\
. i . A\
Pl — T
-20d 1 LS 20 di o] \
30 df ,/F \‘, I 30 d /"— 4
/ V[ | / v
a0 d ,j‘ 40 ",l'
sod ‘\ 50 d
60 d pm—— W___,JLF"' S 0 po—— e ———
WW""‘ B n.,..m.—--«“"’“ —
CF 1.6267 GHz 8001 pts Span 2.0 MHz CF 1.6267 GHz 8001 pts Span 2.0 MHz
Spectrum Emissian Mask Standard: None i Emissian Mask Standard: None
Tx Powier 22.64 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz Tx Pawier 22.77 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Range Lows RangeUp | RBw | Frequency | PowerAbs | PowerRel |  alimit | Range Lows RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit
1,000 MHz -575.000 kHz 3,000 kHz 1.62582 GHz 62,19 dBm -84.83 dB. -49.,19 d8 -1.000 MHz -575.000 kHz 3,000 kHz 1.62582 GHz -61.85 d8m -84.62 dB -48.,85 d8
575.000 kHz | -230.000kHz | 3.000 kHz 162643 GHz -52.60 dBm 524k 4024da 575.000 kHz  -230.000 kHz | 3000 kHz 162643 GHz -51.87 dbm 7a74cde -3974da
-230.000 kHz -115.000 kHz 3.000 kHz 1.62658 GHz -24.76 dBm -47.40 dB. -22.40 dB -230.000 kHz -115.000 kHz 3.000 kHz 1.62658 GHz -24.81 dBm -22.58 d&
115.000 kHz 230.000 kHz 3.000 kHz 1.62682 GHz 14.52 dém <37.16 dB. -12.16 d8 115.000 kHz 230.000 kHz 3.000 kHz 1.62682 GHz -14.03 d8m -11.80 d8
230000 kHz | 575.000kHz | 3.000 kHz 162696 GHz -32.51 dém 5515¢6 -2015da 230000 khz | 575.000kHz | 3,000 kHz 162696 GHz -32.0 dém 12,86 d8
575.000 khz 1.000 MHz | 3.000 kHz 162728 GHz -61.34 dBm -83.58 db -48.34 dB 575.000 khz 1.000 MHz | 3.000 kHz 162729 GHz -60.70 dBm -47.70 d8
[ )i )| Ready 1] 4 L )i )i Ready 4
Date: 6.APR.2025 Date: §.APR.2025

Middle Channel / 1SC47/ BPSK

Middle Channel / 1SC47 / QPSK

Spectrum e Spectrum
Ref Level 27.01 d3m  Offset 7.01 d& Mode Sweep Ref Level 27.01 dam  Offset 7.01 d& Mode Sweep
SGL Count 1004100 SGL Count 100/100
[@1°m avgPwr [@1°m AvgPur
Limit qheck PakS Limit Gheck Paks
20 :P T I 20 dpm oy J
10 ﬂ 10 ﬂ
0 dBm R 1 l\ b 0 ]’ \
-10 df / \ -10 d # \
20 d ’F i -20 df Ff ‘l
/ \\Jl | /
40 i -* -40
W MV ¥
50 d Md .50 d M
-60 cér S — -60 By et
— o
=70 df =70 di
CF 1.6435 GHz 8001 pts Span 2.0 MHz CF 1.6485 GHz 0001 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 22.25 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz Tx Power 22.06 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Range Low Range U, RBW Frequenct Power Abs Power Rel ALimit Range Low | Rangeup | RBW | Frequency Power Abs Power Rel ALimit
-1,000 MHz |__-575.000 kHz 3.000 kHz 164262 GHz -50.68 dBm -63.13 08 47.09 08 -1,000 MHz |__-575.000 kHz 3.000 kHz 164291 GHz -50.57 dBm -62.93 0B -47.07 0B
-575.000 kHz -230.000 kHz 3.000 kHz 1.64327 GHz -4B.12 dBm -70.37 dB -35.37 d8 -575.000 kHz -230.000 kHz 3.000 kHz 1.64327 GHz -4B.71 dBm -70.77 dB -35.77 d&
-230.000 kHz | -115.000 kHz 3.000 kHz 164338 GHz -25.24 dbm 47,48 d -22.49 d -230.000 kHz | -115.000 kHz 3.000 kz 164338 GHz 24,43 dbm 46,43 b 2148 db
115.000 kHz | 230000 kHz 3.000 kHz 164362 GHz -15.65 dBm -38.10 08 13.10d8 115.000 kHz | 230,000 kHz 3.000 khiz 164362 GHz -15.26 dBm 37.3208 -12.32d8
230.000 kHz 575.000 kHz 3.000 kHz 1.64376 GHz -2B.81 dBm -51.05 dB -16.05 d8 230.000 kHz 575.000 kHz 3.000 kHz 164376 GHz -2B.509 dBm -50.65 dB -1565 d8
575.000 kHz 1.000 MKz 3.000 kHz 1.64409 GHZ -56.85 dBm -79.11 -43.86 d8 575.000 kHz 1.000 MKz 3.000 kHz 164409 GHZ -57.35 dbm -79.41 B -44.35 dB
— —
L hi Ready T 4 L )i Ready T P
Date: 25.MAR Dat MAR ¢

Highest Channel / 1SC47/ BPSK

Highest Channel / 1SC47 /| QPSK

Spectrum Spectrum
Ref Level 27.01 dBm  Offset 7.01 cb Mode Sweep Ref Level 27.01 dém  Offset 7.01 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm avgPwr [@18m Avgrwr
Limit ¢hack ‘Limll hack
20 dpmomy 20 dpoioy FI
10 dBm 10 ‘l
. . [ .’ll V1
-tod -10 di 1 \ {
/A
20 d 20 d /.,.\--"' y
\
-30d -30 d \i| "I
-40d -40 ~l/ ‘k‘JL'
50 df 50 d N.“
60 doy e S ]
g ——— —— m—
70 df -70 d
CF 1.6599 GHz 8001 pts Span 2.0 MHz CF 1.6599 GHz 8001 pts Span 2.0 MHz
Spectrum Emissian Mask Standard: None. Spectrum Emission Mask Standard: None
Tx Power 22.20 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz Tx Power 22.18 dBm Tx Bandwidth 200.000 kHz RBW 5.000 kHz
Range Lows RangeUp | RBwW | Frequency | PowerAbs | PowerRel | aLimit Range low | RangeUp | RBW | Frequency | Powerabs | PowerRel |
1,000 MHz -575.000 kHz 3,000 kHz 1.65932 GHz 61.08 dBm -83.28 dB. -48.,08 d8 -1.000 MHz -575.000 kHz 3,000 kHz 1.65932 GHz -60.76 dBm -82.94 db.
575000 kHz | -230.000kHz | 3.000 kHz 165966 GHz -43,34 dBm 7154de 36,5448 575.000 kHz | -230.000kHz | 3,000 kHz 165967 GHz -45.73 dBm -70.90 db.
-230.000 kHz -115.000 kHz 3.000 kHz 1.65978 GHz -25.43 dBm -47.63 dB 22,63 dB -230.000 kHz -115.000 kHz 3.000 kHz 1.65978 GHz -25.21 dBm -47.35 dB
115.000 kHz 230.000 kHz 3.000 kHz 1.66002 GHz 15.15 dam -37.35 dB. -12.35 d8 115.000 kHz 230.000 kHz 3.000 kHz 1.66002 GHz -14.95 dam -37.13 dB.
230000 kHz | 575.000kHz | 3.000 kHz 166016 GHz -25.62 dom <762db -1282d8 230,000 kHz | 575.000kHz | 3,000 kHz 166016 GHz -25.36 dBm -47.53 db
575.000 khiz 1.000 MHz | 3.000 kHz 166048 GHz -57.80 dém -80.00 db -44.90 dB 575.000 kHz 1.000 MHz | 3.000 kHz 166048 GHz -57.86 dBm -80.04 db -44.96 dB
J Ready 4 J Ready [T1] 4

Sporton International Inc. (Kunshan)
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